Zero Turn Mowers

ZXT54 & ZXT60 Pro

357-271P
Parts Manual

Read the Operator's Manual entirely. When you see

are serious - follow without exception. Your life and the

this symbol, the subsequent instructions and warnings
lives of others depend onit!

A

© Copyright 2022 Printed 01/05/2023

Cover photo may show optional equipment not supplied with

standard unit.




Table Of Contents

Section 1: Introduction
Using This Manual
Manual Replacement Information
Manual Revisions
Touch-up Paint
Hardware Legend
Replacement Hardware
Serial Numbers
Part Number Service Coding

Section 2: Frame, Footrest and Seat
Footrest and Seat Support
Frame & Bumper ..................................
ROPS Folding w/ Seat Belt
Seat Components Deluxe (839-320C)
Seat Components Suspension (839-002C)
Seat Deluxe With Spring Kit

Section 3: Hydraulics and Steering

Controls
Hydraulic Expansion Tank/Filter
Hydraulic Motor 810-619C & 810-620C -
Hydraulic Pump 810-617C & 810-618C -
Hydraulic Pump to Frame
Hydraulic Pump/Motor Left Hand Drive -+
Hydraulic Pump/Motor Right Hand Drive
Steering and Speed Control

Section 4: Electrical, Control Panel and

Brakes
Battery and Control Panel
Electrical Wiring Harness Main
Electrical Wiring Harness Briggs
Electrical Wiring Harness Honda
Electrical Wiring Harness Kawasaki
Park Brake

Section 5: Engines, Fuel and Air Cleaner
Air Cleaner Honda
Air Cleaner Kawasaki 25 HP
Air Cleaner Kawasaki 27 HP (S/N 599555+)
Engine Assembly Briggs
Engine Assembly Honda
Engine Assembly Kawasaki 25 HP

Engine Assembly Kawasaki 27 HP (SN = 54
599555+)
Fuel System S/N 672163- «++ww--sweeeseeees 56
Fuel System S/N 672164+ ««+-wweeroeeeeee: 58
Section 6: Wheels «:--ooiorrrrrrrreeieenns 60
Wheel Front Caster :wwowoworerrmrmmrmmean 60
Wheel Rear Drive =« :-wwwoirirrrremmeeeens: 62
Section 7: Deck and Components 64
Deck Components S/N 664616- ===+ 64
Deck Components S/N 664617+ «--weoxeeve 66
DeCk Llft ............................................ 68
Deck Mounting Strut S/N 664616- === 70
Deck Mounting Strut S/N 664617+ ===+ 72

Deck Pulleys and Belt Drive S/N 664616- - 74
Deck Pulleys and Belt Drive S/N 664617+ 76

Section 8: Decals ................................ 78
Deca/ P/acement ................................. 78
Touch-up Paints - P <rrrrrreree s 80

Sectlon 9. Accessories ........................ 82
60" Snow Blade Components ===« 82
72" Snow Blade Components ===+ 84
AUX/Iary Sprlng l(lt ............................... 86
Llft JaCk Front Mount ............................ 88
nght Kit Z-Mowers +-«worrrrrrrrrsmsmeeens 90
MU/Ch ,(It S/N 664617+ ......................... 92
MUIChIng Klt S/N 664616_ ...................... 94
MU/Chlng Klt S/N 664616_ ...................... 96
ROPS Folding w/ Seat Belt «««««wwwwwweeeeeeee 98
Seat S,Ol’lng l(lt .................................... 100
Snow Blade Mount Kit ZT72/ZXT === 102
Soﬂ Top Canopy .................................. 104
Stnplng Klt ......................................... 106



This Page Intentionally Left Blahk

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P



Land Pride
General Information

Section 1: Introduction

Using This Manual

This manual is divided into sections. The first section
contains General Information. The remaining sections
divide the machine into segments (i.e. Frames, Drives,
Hydraulics, etc.) which illustrate and list all parts. A Parts
Number Index is located at the back of the book.

The Land Pride parts in this manual are specially designed
for this machine and should be replaced with Land Pride
parts only.

The information in this manual is current at time of printing.
Some parts may change to assure top performance.

Right-hand and left-hand as used in this manual are
determined by facing the direction the machine will travel
while in use.

Below is an example of two facing pages from a parts
manual. Familiarize yourself with the type of information
contained on these pages.

Manual Replacement Information

Replacement manuals are available. Refer to our website
at www.landpride.com or e-mail us at lit@landpride.com
for additional information. Our website continues to
provide the most up-to-date manuals available.

Touch-up Paint

Repaint parts where paint is worn or scratched to prevent
rust. Aerosol cans and touch-up bottles with brush
applicator are available through your local dealer.

Also available are quart and gallon size paints. Add QT or
GL to end of the Aerosol P/N.

Land Pride color descriptions and part numbers are listed
on the “Land Pride Touch-Up Paints” page in the “Decals”
section of this book.

Land Pride Section 2: Frames

Frame (S/N 00000-)

Applies to Model No’s.

Section Number and Name I

/ 1. 317-138H LIFTING LUG

Land Pride Section 2: Frames

Frame (S/N 00000-

)~
/ Applies to Model No’s. \I Serial Number Break I

Illustrations and Parts Lists Apply

||I|us|ration Heading I§ 802-143C HHCS 5/16-16x2 GRS

803-209C NUT HEX 3/8-16PLT

to the Models Listed Here

S

lllustration

I Page Number I | Models | | Manual Name |

Y/

X 14
Model Number/ Product Line / XXX-XXXP

5M18/05 6

4. 804-013C WASHER LOCK SPRING 3/8 PLT

Parts List

New or Modification Date Manual Number

M ]
5/18/05 7 Model Number / Product Line / XXX-XXXP

© Copyright 2022. All rights Reserved

Land Pride provides this publication “as is” without warranty of any kind, either expressed or implied. While every pracaution has been teken in the praparation of this manual, Land
Pride assumes no responsibility for errors or omissions. Neither is any liability assumed for damages resulting from the use of the information contained herein. Land Pride reserves
the right to revise and improve its products as it sees fit. This publication describes the state of this product at the time of its publication, and may nct reflect the preduct in the future.
The ilustrations in this manual are not intended for safe and proper assembly or disassembly of equipment. The illustrations are intended for ordering parts only.

Land Pride is a registered trademaerk
All other brands and product names are trademarks or registered trademarks of their respective holders.
Printed in the United States of America.

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P



Land Pride

General Information

Section 1: Introduction

Hardware Legend

AR As Required HWHMS Hex Washer Head Machine Scraw
BLADE Blade Bolt HXBHCS Hex Socket Button Head Cap Screw
C Cap Screw J Hex Jam Nut

CP Cotter Pin Jic 37 Degree Tapered Thread

CPHSSS Cup Point Hex Socket Set Screw L Helical Spring Lock Washer
CPSHSS Cup Point Square Head Set Screw LUG Lug Bolt

CPSQHSS Cup Point Square Head Set Screw NFC National Fine Cap Screw
CRFCHMS3 Cross Recess FAat Countersunk Head Machine Screw NPSM National Pipe Straight Mechanical
CRPHMS Cross Recess Pan Head Machine Screw NPTF National Pipe Taper Fuel

CRPHTFS Cross Recess Pan Head Thread Forming P Wide Plain Washer

CRRHMS Cross Recess Round Head Machine Screw PHMS Pan Head Machine Screw

CRTHMS Cross Recess Truss Head Machine Screw PLOW Plow Bolt

CSNB Countersunk Square Neck Bolt RHMS Round Head Machine Screw

FHMS Flat Head Machine Screw RHSNB Round Head Square Neck Bolt

FTC Full Thread Cap Screw SCREW LEVELING |[Leveling Screw

H Hex Nut SCREW THUMB Thumb Screw

HCLN Hex Center Lock Nut SCREW WELD Weld Screw

HFLCS Hex Flange Lock Cap Screw SFCHMS Slotted Flat Countersunk Head Machine Screw
HFS Hex Flange Screw SFHMS Slotted Fllister Head Maching Screw
HFSLN Hex Flange Serrated Lock Nut SP Special

HFSS Hex Flange Serrated Screw SP SCREW Special Screw

HHCS Hex Head Cap Screw or Metric Bolt SQHSS Square Head Set Screw

HSBHCS Hex Socket Button Head Cap Screw SRHMS Slctted Aound Head Machine Screw
HSFCHCS Hex Socket Flat Countersunk Head Cap Screw SSS Socket Set Screw

HSHCS Hex Socket Head Cap Screw STCS Self Tapping Cap Screw

HSSS Hex Soclat Head Screw STHMS Slotted Truss Head Maching Screw
HTLN Hex Top Lock Nut WHEEL Wheel Studs and Hub Long Bolts
HWHCS Hex Washer Head Cap Screw WING Wing Bolt

Replacement Hardware

The Hardware Legend above lists hardware
abbreviations used in the parts list. All bolts and nuts are
Grade 5 unless otherwise noted. The use of improper
grades of hardware can result in personal injury, damage
to equipment, or loss of property.

Colored Replacement Parts

Land Pride offers replacement parts in factory standard
colors and also on select models in Green, Orange, Red
and Blue. Because of the variety of colors available,
special attention must be given to the part number to
prevent ordering the wrong replacement part.

A suffix number corresponding to one of the colors below
must be added at the end of Land Pride’s part number
when ordering a replacement part with that color.

81..... Green 83 .....Red
82 ..... Orange 84 .....Blue

For example, if you are ordering a replacement part with

part number 555-555C and the part you need is red, then
add the suffix 83 to the end of the number to make the part
number read 555-555C83. Parts ordered without a suffix
number will be supplied in factory standard colors.

Black Replacement Parts

Some parts are factory standard black and some must be
special ordered black. If your partis special ordered black,
a second part number with the additional suffix number 85
on the end will be available. In this situation you must
order that part with the suffix number for it to be black.
Parts that are factory standard black will not have the
suffix number.

Part Number Service Coding

Within the parts list some part numbers are coded for
revisions and interchangeability. See notations in revision
column.

Serial Numbers

Always use the serial and model number when ordering
parts. Refer to the Operator’s Manual for serial number
plate location.

(S/N 20001+) Includes serial numbers 20001
and above (to the latest

number)

Includes serial numbers
between and including 10001
and 20000

Includes serial numbers 10000
and below (to the earliest
number)

(S/N 10001 to 20000)

(S/N 10000-)

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P



Section 2: Frame, Footrest and Seat

Land Pride
Footrest and Seat Support

Applies to Models: ZXT54, ZXT60

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

01/05/2023



Land Pride
Footrest and Seat Support

Section 2: Frame, Footrest and Seat

Applies to Models: ZXT54, ZXT60

Ref.

O ~NOoOO O WN -

Part No.
DWG25808
357-128L
357-221H
357-408D
357-409D
357-414D
357-426H
357-241H
357-532D
357-615D
802-007C
802-149C
802-185C
802-478C
803-011C
803-068C
803-209C
804-007C
804-036C
805-307C
805-391C
807-175C
816-491C
840-262C

Part Description
Drawing Image Number

LATCH ASSY,ACCU-Z SEAT
PEDESTAL ASSY,OPERATOR
BRACKET,SEAT LATCH
LEVER,SEAT LATCH
PIN,SEAT PANEL ALIGNMENT
ASSEMBLY, FLOOR PAN
RPBY 357-426H

PANEL,SEAT SUPPORT
BLADE,SEAT HINGE

HHCS 5/16-18X3/4 GR5
RHSNB 3/8-16X3/4 GR5

HFSS 3/8-16X3/4 GR5

HSHCS 3/8-16X1

NUT LOCK 5/16-18 PLT

NUT HEX FLANGE 3/8-16 PLT
NUT FLANGE LOCK 3/8-16 PLT
WASHER FLAT 1/4 SAE PLT
WASHER FLAT 5/16 SAE PLT
PIN COTTER 3/32 X 1/2

PIN CLVS .25X4.86 USBL

SPRING COMP .7960DX 065WX1.22

TAILGATE BUMPER
TREAD, FLOOR PANEL

Comments

S/N 651601+
(Obsolete) S/N 651600-

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P



Land Pride

Section 2: Frame, Footrest and Seat

Frame & Bumper

Applies to Models: ZXT54, ZXT60

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

01/05/2023



Land Pride
Frame & Bumper

Section 2: Frame, Footrest and Seat

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG25809 Drawing Image Number

1 357-179D HITCH, BUMPER

2 357-186V BUMPER, CTR SECT W/NUTZERTS

2 357-186V83 BUMPER, CTR SECT W/NUTZRTS RED

3 357-207H FRAME ASSY,RAZOR ZXT MAIN

3 357-207H83 FRAME ASSY,RAZOR ZXT MAIN RED

4 357-239H WMT, ENGINE GUARD

5 357-240S ASY, ENGINE GUARD

5 357-240S83 ASSY, ENGINE GUARD RED

6 801-078C SCR HX SKT BUT CP 3/8-16X3/4

7 802-149C RHSNB 3/8-16X3/4 GR5

8 802-431C HFSS 5/16-18X1 GR5 PLT

9 803-068C NUT HEX FLANGE 3/8-16 PLT

10 803-209C NUT FLANGE LOCK 3/8-16 PLT

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P



Land Pride Section 2: Frame, Footrest and Seat

ROPS Folding w/ Seat Belt

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 8



Land Pride
ROPS Folding w/ Seat Belt

Section 2: Frame, Footrest and Seat

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG25949 Drawing Image Number
357-273A GROUP,ZXT FOLDING ROPS

1 230024700 LOCKING KNOB

2 230311900 RPBY 230321672

3 711834101 ROPS STOP

4 802-042C HHCS 1/2-13X3 3/4 GR5

5 802-099C HHCS 1/2-13X3 1/4 GR5

6 823-287C ASSY, ZXT FOLDING ROPS

7 802-227C HHCS 7/16-20X1 1/4 GR8

8 803-019C NUT LOCK 1/2-13 PLT

9 803-333C NUT HEX NYLOCK 7/16-20 PLT

10 804-041C WASHER FLAT 7/16 SAE PLT

11 840-272C SEAT BELT RETRACTABLE

11 840-073C RPBY 840-272C Obsolete

12 357-420A KIT, ZZMWRS RTRCTABLE SEAT BLT

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P



Land Pride Section 2: Frame, Footrest and Seat

Seat Components Deluxe (839-320C)

Applies to Models: ZXT54, ZXT60

(1) LOCATED ON
BOTTOM SIDE OF SEAT

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 10



Land Pride

Seat Components Deluxe (839-320C)

Section 2: Frame, Footrest and Seat

Applies to Models: ZXT54, ZXT60

Ref.

= 2O O 0NN~ WN -

Part No.
DWG 25833
356-074D
356-113A
803-011C
804-036C
833-384C
839-320C
839-385C
839-967C
839-411C
839-968C
839-416C
839-969C
839-971C
839-970C

Part Description
Drawing Image Number

SPCR DELUXE SEAT MNT RAZOR PRO

DELUXE SEAT, EXCEL 781104
NUT LOCK 5/16-18 PLT

WASHER FLAT 5/16 SAE PLT
WIRE JUMPER BLACK

SEAT BLACK DELUXE CUSHION
SKING ARM REST KIT

KY SEAT ARM KIT (PAIR W/HRD)
SKING BACK SEAT COVER

KY SEAT BACK COVER 839-320C
SKING BOTTOM SEAT COVER
KY SEAT BOTTOM COVER 839-320C
KY SEAT TRACK (PAIR) 839-320C
KY SEAT SAFETY SWITCH

Comments

Also order two of 833-384C
S/N 621119+

S/N 621118-

S/N 621119+

S/N 621118-

S/N 621119+

S/N 621118-

Obsolete

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

1"



Land Pride
Seat Components Suspension (839-002C)

Section 2: Frame, Footrest and Seat

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 12



Land Pride
Seat Components Suspension (839-002C)

Section 2: Frame, Footrest and Seat

Applies to Models: ZXT54, ZXT60

Ref.

= © 00N O~ WN-=-

Part No.
DWG25834
839-417C
356-114A
803-011C
804-036C
839-002C
833-445C
356-074D
839-149C
839-418C
839-145C

Part Description Comments
Drawing Image Number

MILSCO ARMREST KIT

SUSPENSION SEAT

NUT LOCK 5/16-18 PLT

WASHER FLAT 5/16 SAE PLT

SEAT SUSP.BLK LOW PROFILE
HARNESS ASSY,SEAT SWITCH

SPCR DELUXE SEAT MNT RAZOR PRO
CUSHION/PAN FOR CR-100 KIT

ARM REST, INDIVIDUAL 839-417C
ADJUSTER, XR-210 & CR-100 KIT

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

13



Land Pride

Section 2: Frame, Footrest and Seat

Seat Deluxe With Spring Kit

Applies to Models: ZXT54, ZXT60

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 14



Land Pride
Seat Deluxe With Spring Kit

Section 2: Frame, Footrest and Seat

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG 30036 Drawing Image Number
357-408A DELUXE SEAT WITH SPRING KIT
1 356-074D SPCR DELUXE SEAT MNT RAZOR PRO
2 357-910D PIVOT PLATE ADAPTER
3 357-911D HINGE SPRING PAN
4 357-912D SPRING SADDLE
5 802-014C HHCS 3/8-16X3/4 GR5
6 802-258C HHCS 1/2-13X1 GR5
7 802-747C SHLDR BLT 1/2DX1/2L 3/8-16 SS
8 803-011C NUT LOCK 5/16-18 PLT
9 803-193C NUT HEX FLANGE 1/2-13 GR G PLT
10 803-209C NUT FLANGE LOCK 3/8-16 PLT
11 804-016C WASHER FLAT 1/2 SAE PLT
12 804-036C WASHER FLAT 5/16 SAE PLT
13 807-288C SPRG 1.550DX1.65WX3.5L SEATPAN
14 816-483C BUMPER, 1.00X31THK PUSH IN
15 817-560C BSHG FLG .50IDX 620DX 31L
16 833-384C WIRE JUMPER BLACK
17 833-445C HARNESS ASSY,SEAT SWITCH
18 839-320C SEAT BLACK DELUXE CUSHION Also order two of 833-384C
19 357-405A KIT, AUX SPRG, SPRG SEAT PAN
20 848-496C DECAL, AUX SPRING KIT
01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 15



Land Pride

Section 3: Hydraulics and Steering Controls

Hydraulic Expansion Tank/Filter

Applies to Models: ZXT54, ZXT60

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 16



Land Pride
Hydraulic Expansion Tank/Filter

Section 3: Hydraulics and Steering Controls

Applies to Models: ZXT54, ZXT60

Ref.

O~NO A WN-

A A a4 aaaaaaa©
©C o ~NOoOOOA~WN—=O

Part No.
DWG25811
800-029C
802-196C
802-633C
803-293C
810-223C
810-590C
811-203C
817-784C
841-149C
841-160C
841-256C
841-256C
841-257C
841-258C
841-259C
841-259C
800-378C
816-493C
800-377C

Part Description Comments
Drawing Image Number

SINGLE WIRE HOSE CLAMP #14
HFS 1/4-20X5/8 GR5

RHSNB 1/4-20X5/8 PLT

NUT HEX FLG TL 1/4-20 ZNYCR
OIL FILTER HEAD ZINGA BF-06-0
FILTER,25 MICRON

PL 3/4AMORB HOLLOW HEX
TANK,700ML EXPANSION

AD 9/16MJIC 9/16MORB FLARE-O
EL 9/16MJIC 9/16MORB FLARE-O
HH3/8 6TOC 008 9/16FJIC 90/90
HH3/8 6TOC 008 9/16FJIC 90/90
HH3/8 6TOC 020 9/16FJIC 90/90
HH3/8 6TOC 020 9/16FJIC 90/90
HH1/2 8TOC 016 3/4FJIC 90NONE
HH1/2 8TOC 016 3/4FJIC 90NONE
CLMP, SPRING PINCH .69 OD HOSE
RUBBER BED CATCH SLEEVE
HOSE CLIP 13/16 ID 1/2 MOUNT

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

17



Land Pride
Hydraulic Motor 810-619C & 810-620C

Section 3: Hydraulics and Steering Controls

Applies to Models: ZXT54, ZXT60

14 TORGUE TO 39-47 LB-FT

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 18



Land Pride

Hydraulic Motor 810-619C & 810-620C

Section 3: Hydraulics and Steering Controls

Applies to Models: ZXT54, ZXT60

Ref.

O PONN -

Part No.
DWG25836
810-619C
810-620C

72159
51848
51795
52501
53019
52027
51814
71240

Part Description
Drawing Image Number

HYD MOTOR, 14 CU. IN. RIGHT
HYD MOTOR, 14 CU. IN. LEFT
HG KIT, MOTOR BLOCK

HG BRAKE CAM CW

HG BRAKE CAM CCW

HG HANDLE, ACTUATING
802-962C RETAINING

RPBY 53019

HG RING, RETAINING 2.835 INT
HG KIT, SEAL

Comments

For 810-619C
For 810-620C

S/N 822610+
(Obsolete) S/N 822609-

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

19



Land Pride
Hydraulic Pump 810-617C & 810-618C

Section 3: Hydraulics and Steering Controls

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 20



Land Pride
Hydraulic Pump 810-617C & 810-618C

Section 3: Hydraulics and Steering Controls

Applies to Models: ZXT54, ZXT60

Ref.

O ~NOO O WN -

A A A A A aa
O WN—=O

Part No.
DWG25837
810-617C
810-618C

50969
54022
71247
9007200-3116
71248
71250
51161
50951
50329
71170
70743
70743
70402
71172
70525
52059

Part Description Comments
Drawing Image Number

HYD PUMP,12CC RIGHT

HYD PUMP,12CC LEFT

HG HEX FLANGE BOLT M8-1.25X60
HG HOUSING, O-RING

HG KIT, CHARGE PUMP

HG SCREW, 5/16-18X1.00

HG KIT, BYPASS VALVE

HG KIT, PUMP SHAFT

HG LIP SEAL 17X40X7 PTC

HG SPACER

HG RETAINING RING

HG CYLINDER BLOCK KIT

HG KIT SHCK VLV 200BAR .031 OR
HG KIT SHCK VLV 200BAR .031 OR
HG CHARGE RELIEF KIT

HG KIT, FAN

HG OVERHAUL SEAL KIT

HG SHROUD, FAN

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

21



Land Pride Section 3: Hydraulics and Steering Controls
Hydraulic Pump to Frame

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 22



Land Pride
Hydraulic Pump to Frame

Section 3: Hydraulics and Steering Controls

Applies to Models: ZXT54, ZXT60

Ref.

O~NOoO O BDAONDN-

NNVMNMNNMNNNRNS A A O 4 a4 ©
OO WN-_OCOONOOOGTE, WNN-—=O

Part No.
DWG25812
357-219H
357-222H
357-288S
800-296C
801-217C
801-203C
802-017C
802-050C
802-079C
802-094C
803-014C
803-043C
803-078C
803-305C
803-119C
804-012C
804-013C
804-022C
807-242C
808-384C
808-390C
810-617C
810-618C
816-589C
817-028C
800-001C
804-011C
357-287H
357-288S

Part Description

Drawing Image Number

MOUNT ASSY,HYDRO PUMP
LEVER ASSY,BELT TENSION IDLER
ASY, ZXT IDLER ARM

KEY 3/16 X7/8

SCRW SET SQ HD 5/16-18X3/4 W/P
SCREW SET SQ HD 5/16-18X3/4 P
HHCS 3/8-16X1 GR5

HHCS 5/8-11X1 1/4 GR5

HHCS 3/8-16X1 1/4 GR5

HFSS 5/16-18X1 3/4 GR5

NUT HEX 3/8-16 PLT

NUT HEX WHIZ 5/16-18 PLT

NUT LOCK 3/8-16 NYLON INSERT
NUT HEX NYLOCK 3/8-24 PLT

NUT LOCK 5/8-18 NYLOK COLLAR P
WASHER FLAT 3/8 SAE PLT
WASHER LOCK SPRING 3/8 PLT
WASHER LOCK SPRING 5/8 PLT
SPRING, EXT 1.50DX5.85LX 148WD
PULLEY,4.50DX 631IDX.96W IDLER
PULLEY,5.0 PD X.625 ID A-SEC
HYD PUMP,12CC RIGHT

HYD PUMP,12CC LEFT
V-BELT,A-SEC 62.86 O.L. POLY

DOUBLE DISK ARM PIVOT BUSHINGS

GREASE ZERK STRAIGHT 1/4-28
WASHER FLAT 3/8 USS PLT

WMT, ZXT IDLER PVT W/ZERK HOLE
ASY, ZXT IDLER ARM

Comments
S/N 599439+
S/N 599438- Includes 2 ea Bushing #22

S/N 599434+
S/N 599433-

S/N 599439+
S/N 599438-

S/N 599439+
S/N 599438-

Service Kit For S/N 599438-

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

23



Land Pride Section 3: Hydraulics and Steering Controls

Hydraulic Pump/Motor Left Hand Drive

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 24



Land Pride
Hydraulic Pump/Motor Left Hand Drive

Section 3: Hydraulics and Steering Controls

Applies to Models: ZXT54, ZXT60

Ref.

O ~NOO OO WN =

Part No.
DWG 25813
802-079C
802-130C
803-014C
803-020C
803-159C
803-329C
804-012C
804-013C
804-015C
810-618C
810-620C
841-148C
841-160C
841-254C
841-255C
841-260C
841-261C
811-439C

Part Description

Drawing Image Number

HHCS 3/8-16X1 1/4 GR5

HHCS 1/2-13X2 1/2 GR5

NUT HEX 3/8-16 PLT

NUT HEX 1/2-13 PLT

NUT LUG 1/2-20X60DEG PLT(.75AF
RPBY 803-159C

WASHER FLAT 3/8 SAE PLT
WASHER LOCK SPRING 3/8 PLT
WASHER LOCK SPRING 1/2 PLT
HYD PUMP,12CC LEFT

HYD MOTOR,14 CU. IN. LEFT
AD 3/4MJIC 3/4MORB FLARE-O
EL 9/16MJIC 9/16MORB FLARE-O
HH1/2R17 010 3/4FJIC 90/90
HH1/2R17 011 3/4FJIC 90/90
HH3/8 6 TOC 011 9/16FJIC 0/0
HH3/8 6 TOC 012 9/16FJIC 90/0
TE 9/16MORB 9/16MJIC 9/16MJIC

Comments

Obsolete

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

25



Land Pride Section 3: Hydraulics and Steering Controls

Hydraulic Pump/Motor Right Hand Drive

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 26



Land Pride
Hydraulic Pump/Motor Right Hand Drive

Section 3: Hydraulics and Steering Controls

Applies to Models: ZXT54, ZXT60

Ref.

O ~NO OO WN =

Part No.
DWG 25814
802-079C
802-130C
803-014C
803-020C
803-159C
803-329C
804-012C
804-013C
804-015C
810-617C
810-619C
841-148C
841-160C
841-252C
841-253C
841-260C
841-261C
811-439C

Part Description

Drawing Image Number

HHCS 3/8-16X1 1/4 GR5

HHCS 1/2-13X2 1/2 GR5

NUT HEX 3/8-16 PLT

NUT HEX 1/2-13 PLT

NUT LUG 1/2-20X60DEG PLT(.75AF
RPBY 803-159C

WASHER FLAT 3/8 SAE PLT
WASHER LOCK SPRING 3/8 PLT
WASHER LOCK SPRING 1/2 PLT
HYD PUMP,12CC RIGHT

HYD MOTOR, 14 CU. IN. RIGHT
AD 3/4MJIC 3/4MORB FLARE-O
EL 9/16MJIC 9/16MORB FLARE-O
HH1/2R17 009 3/4FJIC 90/90
HH1/2R17 012 3/4FJIC 90/90
HH3/8 6 TOC 011 9/16FJIC 0/0
HH3/8 6TOC 012 9/16FJIC 90/0
TE 9/16MORB 9/16MJIC 9/16MJIC

Comments

Obsolete

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

27



Land Pride

Section 3: Hydraulics and Steering Controls

Steering and Speed Control

Applies to Models: ZXT54, ZXT60

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 28



Land Pride
Steering and Speed Control

Section 3: Hydraulics and Steering Controls

Applies to Models: ZXT54, ZXT60

Ref.

O~NO O WN-

W WWNNNDNDNNNNNN=22 2 A a0
N -2000~N0OCOarWN-_0CO0O0O~NOOOORAWN—=O

Part No.
DWG25823
357-002H
357-042H
357-216H
357-217H
357-242H
357-403D
357-531D
357-603D
800-121C
800-246C
801-151C
801-160C
801-211C
802-092C
802-216C
802-023C
802-569C
802-743C
803-043C
803-078C
803-084C
803-193C
803-305C
804-012C
804-036C
807-280C
816-461C
817-562C
817-618C
833-341C
890-079C
890-099C
890-972C

Part Description Comments
Drawing Image Number

LEVER AY, DRIVE CONTROL LH

LEVER AY, DRIVE CONTROL RH

SUPPORT, AY, RH STEER ARM

SUPPORT, AY, LH STEER ARM

TUBE ASSY,CONTROL BOX PIVOT

BAR,DRIVE CONTROL STUB

BRACKET,CONTROL SHAFT SUPPORT

LEVER,PUMP CONTROL

BALL STUD 10MM X 5/16-18 UNC

BALL STUD 10MM X 5/16-18 UNC

SCR HEX SELF TAP 1/4-20X1TYPEF

HWHSTS #10-24X1/2 TYPE F SCREW

SCREW SET SCKT HD 1/2-13 X 3.5

RHSNB 5/16-18X3/4 GR5

HHCS 3/8-16X2 3/4 GR5 S/N 599401+
HHCS 3/8-16X1 3/4 GR5 S/N 599400-
HFSS 3/8-16X1 1/2 GR5

HHCS 5/16-24X3/4 GR5 PLT

NUT HEX WHIZ 5/16-18 PLT

NUT LOCK 3/8-16 NYLON INSERT

NUT HEX NYLOCK 5/16-18 PLT

NUT HEX FLANGE 1/2-13 GR G PLT

NUT HEX NYLOCK 3/8-24 PLT

WASHER FLAT 3/8 SAE PLT

WASHER FLAT 5/16 SAE PLT

SPRING COMP .9050D .24W 1.22L S/N 599401+
GRIP, DRIVE CONTROL LEVER

BSHG FLG .75IDX1.000DX 50L

CAPLUG, CCF-7/8-14-20 BLACK

SWITCH, 2-POLE 12V 5A PLUNGER

DAMPER, DRIVE CONTROL

LOCK COLLAR 3/4 ID

ROD AY, PUMP CONTROL

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

29



Land Pride

Section 4: Electrical, Control Panel and Brakes

Battery and Control Panel

Applies to Models: ZXT54, ZXT60

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 30



Land Pride
Battery and Control Panel

Section 4: Electrical, Control Panel and Brakes

Applies to Models: ZXT54, ZXT60

Ref.

O~NO A WN -

T o)
O WOWN O

17
18
19
20
21
22

Part No.
DWG25815
357-014D
357-112D
357-583D
357-584D
800-120C
801-198C
802-009C
802-257C
802-387C
803-084C
803-326C
804-006C
804-007C
804-036C
833-019C

833-336C
833-342C
833-350C
833-351C
833-352C
833-457C

Part Description Comments
Drawing Image Number

BRACKET, BATTERY HOLD-DOWN
PANEL, CONTROL
BRACKET,DAMPER MOUNTING
BRACKET,BATTERY SUPPORT
NUT CLIP U-TYPE 5/16-18

TTHMS 1/4-20X1/2 ZNYCR

RHSNB 5/16-18X1 1/4 GR5

HFSS 1/4-20X3/4 GR5

HFS 5/16-18X3/4 GR5

NUT HEX NYLOCK 5/16-18 PLT
NUT HEX 1/4-20 ZNYCR

WASHER LOCK SPRING 1/4 PLT
WASHER FLAT 1/4 SAE PLT
WASHER FLAT 5/16 SAE PLT
BATTERY CABLE 6GA RED 32 1/4

BATTERY UL1-HD (245 CCA) or UL1-X (300 CCA) B.C.I. Group Size U1/U1R
Buy Locally
IGNITION SWITCH W/2 KEYS(6PIN) Includes 2 Keys #18

KEY W/SHIELD (RP FOR 833-336C)
LIGHT, 14V INDICATOR

BLADE SWITCH

HOUR METER
CABLE,4GAX24X 25X 38 BLK BATT

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

K



Land Pride Section 4: Electrical, Control Panel and Brakes
Electrical Wiring Harness Main

Applies to Models: ZXT54, ZXT60

./Z"»\I —
(6) (7
- — )-q_'_/'l ]
= 4 i/ /
1Y " rd .
L) BRAKE MEUTRAL FTO /
., A — ~ —~ T — o 1 A
—*, NEUTRAL SWITCH , SWITCHES SWITCH
h :'EL'&Y BEOWN BRO
W 3 WM
i {ra] q {raf o m bl Ay U S B
- _ GRY /GRM - 2 a
oz PHeHy HeH  —H<H- L bl N
[ — = -
52 gy S TS M e [ 23324 A
Ll = LT GRAY v E e A :,_ il
L . GRY /GRM = 3 il B -
1 \ GREEM AV GREEN o e GRMARED (T T
ELACK BLACK P ¢ BULACK T Ty
BROWHN BREOWN oy oy BROWN
GRAY . e GRAY P o A A
GRYABE_U T T OREYABLY T r _F
EROwWN T GRMNARED
. 140 BLE —
rarey
i (@)
@ = il
- = 5 ~ 8
HIS e 3 3 e
Bl B = ] @3
é % VYTV o PURFLE
X 08
= — AN BLACK
oo's AT ans ap's «10) g I3 ELUTEH
— iy - i R
SEAT /" HOUR oIL d =98z,
WlT ¥ SHT = I e e
SWITCH o METER LIGH - I~ 145 ELE D)
r.-a'v" S5/16 RIMG - EWGINE GROUND =
\ S
- ;"’L Y BLACK
gl ;'u GRN/RED 7
PN N GRAY i
[ ’\j' ’ EROWN I
\ 1
W HARNESS [ AMP ; YELLDW
H|—~“|—u. l" ” ENGINE HARMESS INTERFACE
T, 4 i)
¢ \ 146G WHT o)
| 5/16 RING - STARTER i
T T

204

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 32



Land Pride
Electrical Wiring Harness Main

Section 4: Electrical, Control Panel and Brakes

Applies to Models: ZXT54, ZXT60

Ref.

= © 00N O~ WN-=-

Part No.
DWG25840
833-488C
800-303C
0-332-209-150
839-287C
839-288C
833-341C
833-351C
833-336C
833-352C
833-350C

Part Description Comments
Drawing Image Number

HARNESS ASSY,ZXT MAIN

CABLE TIE 2 DIA MIN - BLK

RELAY BOSCH

10 AMP FUSE (5 PACK)

20 AMP FUSE (5 PACK)

SWITCH, 2-POLE 12V 5A PLUNGER
BLADE SWITCH

IGNITION SWITCH W/2 KEYS(6PIN)
HOUR METER

LIGHT, 14V INDICATOR

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

33



Land Pride Section 4: Electrical, Control Panel and Brakes
Electrical Wiring Harness Briggs

Applies to Models: ZXT54, ZXT60

Eh
\K
' ) h o
5 MAIN HARNESS INTERFACE
\ \
\ \
\ \‘
——= \
_ o
2 |-
= ¥ 33 3
¥z <4 g
Ol H &l =
% -
¥ BROWN C{ ] S0° @D - STARTER SOLENDID
YELLOW ) QD - DIL SENDER
BLACK ] 90° @D - STARTER SOLENOID
GRN/RED S MaGNETD PIN D
| GRAY 2| FUEL SOLENDID ¢PIN 2

AMP 1-480319-0 HSG
AMP 61118-1 TRM

= W
GRA I JREGULATOR

— AMP 1-480349-2 HSG
,«(E) AMP 611171 TRM

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 34



Land Pride Section 4: Electrical, Control Panel and Brakes

Electrical Wiring Harness Briggs

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG25853 Drawing Image Number

1 833-485C HARNESS ASSY,B&S ZXT ENGINE

2 800-303C CABLE TIE 2 DIA MIN - BLK

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

35



Land Pride

Section 4: Electrical, Control Panel and Brakes

Electrical Wiring Harness Honda

Applies to Models: ZXT54, ZXT60

~

\\M&JN HARNESS INTERFACE

Qe ey

o =

g x| z

R =
3293 2
s I R %

L | L faa]

v -

]

EROWN

YELLOW

] ] 90° QD - STARTER SOLENOID

GRN/RED

#10 RING — OIL SENDER

GRAY

= 156 MALE BULLET - MAGNETO

GRY/WHT

- 136 FEMALE BULLET - FUEL SOLENOID
11 156 MALE BULLET REGULATOR

GRY /WHT

QRY/WHT
GR&Y
OR&Y
BLACK
GRY /WHT

1D

VOLTAGE REGULATOR

= 156 MALE BULLET - REGULATOR

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

36



Land Pride Section 4: Electrical, Control Panel and Brakes

Electrical Wiring Harness Honda

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG25855 Drawing Image Number

1 833-487C HARNESS ASSY,HON ZXT ENGINE

2 800-303C CABLE TIE 2 DIA MIN - BLK

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

37



Land Pride Section 4: Electrical, Control Panel and Brakes
Electrical Wiring Harness Kawasaki

Applies to Models: ZXT54, ZXT60

/
| MAIN HARNESS INTERFACE N\
\ \
\ \
B -
=
2 =
A = T -
3237 B
[ | = X
o -
[N
BROWN T{ ] 90° @D - STARTER SOLENOID
YELLOW ([} @D - OIL SENDER
BLACK T[] 90° @D - STARTER SOLENOID
GRN/RED 11 156 MALE BULLET - MAGNETO
l GRAY —(_|-156 FEMALE BULLET - FUEL SOL_ENDID
GRAY [ @D - REGULATOR
Sy
Ny

T

PLACE DOIDE BETWEEN THE
BROWN & WHITE STARTER -~
SOLINOID WIRE & THE

STARTER SOLINOID

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 38



Land Pride

Section 4: Electrical, Control Panel and Brakes

Electrical Wiring Harness Kawasaki

Applies to Models: ZXT54, ZXT60

Ref. Part No.
DWG25854

1 833-486C

2 800-303C

3 833-465C

Part Description Comments
Drawing Image Number

HARNESS ASSY,KAW ZXT ENGINE

CABLE TIE 2 DIA MIN - BLK

DIODE ASSY, STARTER

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

39



Land Pride Section 4: Electrical, Control Panel and Brakes

Park Brake

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 40



Land Pride
Park Brake

Section 4: Electrical, Control Panel and Brakes

Applies to Models: ZXT54, ZXT60

Ref.

O~NO A WN -

NNNNNMNNMNNMNMNN-=S 2O A O O o aa©
O NOO PR WN-_2O0CO0CONOOOOORWWNDN-—=O

Part No.
DWG25816
357-620D
357-633D
800-238C
801-160C
802-012C
802-013C
802-257C
803-060C
803-084C
803-255C
803-293C
803-370C
803-270C
804-036C
804-217C
805-022C
805-063C
805-121C
805-400C
807-025C
812-115C
827-075C
833-341C
890-985C
890-986C
357-889D
357-890D
802-007C
803-199C
357-390A

Part Description

Drawing Image Number

LEVER, PARK BRAKE
LINK,BRAKE RELEASE SPRING
.375 WIRING AND TUBE CLIP
HWHSTS #10-24X1/2 TYPE F SCREW
HHCS 5/16-18X1 1/2 GR5

HHCS 5/16-18X1 3/4 GR5

HFSS 1/4-20X3/4 GR5

NUT HEX JAM 5/16-18 PLT

NUT HEX NYLOCK 5/16-18 PLT
NUT HEX NYLOCK 1/4-20

NUT HEX FLG TL 1/4-20 ZNYCR
NUT HEX JAM TOP LK 5/16-24 PLT
NUT HEX NYLOCK 5/16-24
WASHER FLAT 5/16 SAE PLT
REP BY 804-036C

PIN ROLL 3/16 X1 PLT

PIN COTTER 3/32 X1 LONG

PIN CLEVIS 5/16 X1 1/2

PIN CLVS .31X 52 USBL

SPRING EXT IDLER

BALL JOINT 5/16 IN SEALED
BUSHING, .31X37X12L

SWITCH, 2-POLE 12V 5A PLUNGER
CABLE, ZXT LH BRAKE

CABLE, ZXT RH BRAKE

BRAKE PROTECTOR, LEFT, ZXT
BRAKE PROTECTOR, RIGHT, ZXT
HHCS 5/16-18X3/4 GR5

NUT HEX FLANGE 5/16-18 PLT
BRAKE PROTECTOR SV BUNDLE, zZXT

Comments

S/N 599446+

S/N 599446+
S/N 599445-

Obsolete

S/N 599446+

S/N 599446+

S/N 634129+
S/N 634129+
S/N 634129+
S/N 634129+
Service Kit S/N 634128-

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

4



Land Pride
Air Cleaner Honda

Section 5: Engines, Fuel and Air Cleaner

Applies to Models: ZXT54, ZXT60

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 42



Land Pride Section 5: Engines, Fuel and Air Cleaner
Air Cleaner Honda

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG 25817 Drawing Image Number

1 357-617D MOUNT, AIR CLEANER, HONDA

2 800-203C CLAMP WRM DRV #32SS (1.56-2.5)

3 800-259C CLAMP WRM DRV#36SS (1.81-2.75)

4 802-159C HHCS 5/16-18X1 GR5

4 802-738C REP BY 802-159C Obsolete

5 802-778C HFS M8X1.25X20 GR.8.8 PLT Apply 2 Drops of Blue Loctite and Torque to 15-16 Ft. Lbs.

6 803-177C NUT HEX FLG TP LK 5/16-18ZNYCR

7 804-084C WASHER FLAT 5/16 HARD ASTMF436

8 816-600C HOSE, AIR CLEANER, HONDA

9 839-309C DNLDSN AC ASSY W/FLTR G057514

10 839-310C DNLDSN AC INTK HD&CLMP H001377

11 839-311C DNLDSN AIR CLNR CLAMP PPGF30

12 839-323C FILTER AIR OUTER ELEMENT

13 839-374C FILTER AIR INNER ELEMENT

14 839-375C DNLDSN COVER W/LATCHES P533761

15 839-376C DNLDSN LATCH P538928

16 839-377C DNLDSN VACUATOR (BURP) P522958

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 43



Land Pride Section 5: Engines, Fuel and Air Cleaner

Air Cleaner Kawasaki 25 HP

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 44



Land Pride Section 5: Engines, Fuel and Air Cleaner

Air Cleaner Kawasaki 25 HP

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG 24679 Drawing Image Number

1 11010-7032 KAWASAKI FILTER-ASY-AIR

2 11011-7014 KAWASAKI CASE-AIR FILTER

3 839-374C FILTER AIR INNER ELEMENT

4 839-323C FILTER AIR OUTER ELEMENT

5 11065-7025 KAWASAKI CAP AIR-CLEANER Obsolete

6 11065-7008 KAWASAKI BURP CAP Obsolete

7 23062-7009 KAWASAKI BRACKET-COMP Obsolete

8 800-259C CLAMP WRM DRV#36SS (1.81-2.75)

9 92171-7009 KAWASAKI CLAMP-AIR CLEANER

10 92191-7028 RPBY 92192-7030

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 45



Land Pride Section 5: Engines, Fuel and Air Cleaner
Air Cleaner Kawasaki 27 HP (S/N 599555+)

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P



Land Pride
Air Cleaner Kawasaki 27 HP (S/N 599555+)

Section 5: Engines, Fuel and Air Cleaner

Applies to Models: ZXT54, ZXT60

Ref.

O~NOO R WN- -

Part No.
DWG 25858
11010-7020
11010-7028
11011-7047
11011-7050
11054-7013-9X
11054-7016-9X
11065-7017
11065-7008
11065-7009
802-778C
802-846C
839-973C
839-974C
92171-7023
92171-7007
92192-7087
92192-7189

Part Description
Drawing Image Number

KAW FILTER-ASSY, AIR
KAW FILTER-ASSY, AIR
KAW CASE-AIR FILTER
KAW CASE-AIR FILTER
KAW BRACKET

KAW BRACKET

RPBY 11065-7034
KAWASAKI BURP CAP
KAWASAKI PLUG PLASTIC
HFS M8X1.25X20 GR.8.8 PLT
HFS M6X1X12 PLT

KAW SAFETY FILTER 11013-7039
KAW AIR FILTER 11013-7038
RPBY 92173-7011

KAW CLAMP

KAW TUBE

KAW TUBE

Comments

For Engine Model Code FX850V-AS09
For Engine Model Code FX850V-BS09

Obsolete
Obsolete

Obsolete

Obsolete

For Engine Model Code FX850V-AS09

For Engine Model Code FX850V-BS09
(Obsolete) For Engine Model Code FX850V-AS09
For Engine Model Code FX850V-BS09

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

47



Land Pride Section 5: Engines, Fuel and Air Cleaner

Engine Assembly Briggs

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 48



Land Pride
Engine Assembly Briggs

Section 5: Engines, Fuel and Air Cleaner

Applies to Models: ZXT54, ZXT60

Ref.

O~NO O WN -

W WWWWWNDNDNNDNDNDNNNNNDN=22 2 A a0
WNDMNN-_2O0OO0OONNOOARWNN_LOCOONOOODRMWN—=O

Part No.
DWG25843
357-618D
357-619D
801-205C
802-012C
802-013C
802-190C
802-270C
802-633C
802-862C
803-001C
803-008C
803-177C
803-293C
804-014C
804-046C
804-054C
804-221C
804-231C
808-394C
816-527C
826-535C
826-728C
826-544C
826-620C
829-127C
831-053C
831-054C
833-556C
833-405C
833-414C
890-106C
890-115C
890-947C
891-230C
891-227C
890-982C
990-249R

Part Description

Drawing Image Number

KEY, 1/4 X1/4 X3 LG

BRACKET, CLUTCH CLOCKING
TPHMS Y #10-24 X 1/2 ZNYCR
HHCS 5/16-18X1 1/2 GR5

HHCS 5/16-18X1 3/4 GR5

HHCS 5/16-18X3 1/2 GR5 FTHD
RHSNB 5/16-18X1 1/2 GRS

RHSNB 1/4-20X5/8 PLT

HHCS 7/16-20X2 GR8 PLT

NUT HEX 10-24 PLT

NUT HEX 5/16-18 PLT

NUT HEX FLG TP LK 5/16-18ZNYCR
NUT HEX FLG TL 1/4-20 ZNYCR
WASHER LOCK 7/16 PLT
WASHER FLAT #10 SAE PLT
WASHER LOCK #10

WASHER INTERNAL STAR 5/16 PLT
WASHER .460 X1.75 X25 PLT
PULLEY,5.0 PD X 1.0 ID A-SEC
GROMMET,.875X1.25X 25T
EXTNSION, 1 3/8X60DEG TAILPIPE
ENGINE, 25HP B&S EPA

RPBY 826-728C

MUFFLER, 26 HP, BRIGGS

VALVE, B & S OIL DRAIN

FILTER, B&S INTEK ELS OIL
FILTER, B&S INTEK ELS AIR
SOLENOID, SEALED ENGINE STARTR
RPBY 833-556C

CABLE, 4GAX10X 25X 31

CABLE, 53X 062X1.87 CHOKE
CABLE, 50X 062X2.12 THROTTLE
CLAMP,1 1/2 MUFFLER

CLUTCH, 12V HI TORQ BLD BRAKE
RPBY 891-230C

RPBY 891-227C

HEAT SHIELD, 1/4" I.D.

Comments

Non Warranty Replacement Part S/N 714681+
(Obsolete) Non Warranty Replacement Part S/N 714680-

S/N 699098+
(Obsolete) S/N 699097-

S/N 692674+

(Obsolete) S/N 664617 to 692673
(Obsolete) S/N 664618-

Sold per Foot

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P



Land Pride Section 5: Engines, Fuel and Air Cleaner

Engine Assembly Honda

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 50



Section 5: Engines, Fuel and Air Cleaner

Land Pride
Engine Assembly Honda
Applies to Models: ZXT54, ZXT60
Ref. Part No. Part Description
DWG25841 Drawing Image Number
1 357-618D KEY, 1/4 X1/4 X3 LG
2 357-619D BRACKET, CLUTCH CLOCKING
3 801-205C TPHMS Y #10-24 X 1/2 ZNYCR
4 802-012C HHCS 5/16-18X1 1/2 GR5
5 802-013C HHCS 5/16-18X1 3/4 GR5
6 802-229C HHCS 7/16-20X1 1/2 GR8
7 802-270C RHSNB 5/16-18X1 1/2 GR5
8 802-358C RHSNB 1/4-20X1 GR5
9 803-001C NUT HEX 10-24 PLT
10 803-008C NUT HEX 5/16-18 PLT
11 803-060C NUT HEX JAM 5/16-18 PLT
12 803-177C NUT HEX FLG TP LK 5/16-18ZNYCR
13 803-209C NUT FLANGE LOCK 3/8-16 PLT
14 803-293C NUT HEX FLG TL 1/4-20 ZNYCR
15 804-009C WASHER LOCK SPRING 5/16 PLT
16 804-014C WASHER LOCK 7/16 PLT
17 804-046C WASHER FLAT #10 SAE PLT
18 804-054C WASHER LOCK #10
19 804-231C WASHER .460 X 1.75 X25 PLT
20 808-389C PULLEY,5.0 PD X 1.125 ID A-SEC
21 816-527C GROMMET,.875X1.25X.25T
22 826-511C ENGINE,24HP HONDA VERT SHAFT
23 826-535C EXTNSION, 1 3/8X60DEG TAILPIPE
24 826-618C MUFFLER, 24 HP HONDA
25 829-121C VALVE, OIL DRAIN
26 831-038C HONDA ENGINE OIL FILTER
27 839-383C GASKET MUFFLER HONDA 20HP
28 840-142C VOLTAGE REGULATOR, HONDA
29 890-106C CABLE, 53X.062X1.87 CHOKE
30 890-115C CABLE, 50X .062X2.12 THROTTLE
31 890-947C CLAMP,1 1/2 MUFFLER
32 890-973C CLUTCH, 12V HI TORQ BLD BRAKE
33 990-249R HEAT SHIELD, 1/4" 1.D.
34 NGK SPARK PLUG
34 RENSO SPARK PLUG

Comments

Non Warranty Replacement Part

Sold per Foot
P.N. ZGR5A Purchase Locally
P.N. J16CR-U Purchase Locally

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

51



Land Pride

Section 5: Engines, Fuel and Air Cleaner

Engine Assembly Kawasaki 25 HP

Applies to Models: ZXT54, ZXT60

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 52



Land Pride
Engine Assembly Kawasaki 25 HP

Section 5: Engines, Fuel and Air Cleaner

Applies to Models: ZXT54, ZXT60

Ref.

O~NO A WON-

NMNMN-=S A A 2 v a4 ©
N -0 0CoOo~NO”OPA~wWN-=O0

23
24
25
26
27
28
29
30
31
32
33
34
35
36

Part No.
DWG 25842
357-618D
357-619D
801-205C
802-012C
802-013C
802-229C
802-270C
802-633C
803-001C
803-008C
803-060C
803-177C
803-220C
803-293C
804-009C
804-014C
804-046C
804-054C
804-231C
808-389C
816-527C
826-512C

826-535C
826-612C
829-128C
831-034C
833-414C
833-419C
833-556C
839-049C
890-106C
890-115C
890-947C
890-973C
990-249R

Part Description Comments
Drawing Image Number

KEY, 1/4 X1/4 X3 LG

BRACKET, CLUTCH CLOCKING
TPHMS Y #10-24 X 1/2 ZNYCR
HHCS 5/16-18X1 1/2 GR5

HHCS 5/16-18X1 3/4 GR5

HHCS 7/16-20X1 1/2 GR8

RHSNB 5/16-18X1 1/2 GR5
RHSNB 1/4-20X5/8 PLT

NUT HEX 10-24 PLT

NUT HEX 5/16-18 PLT

NUT HEX JAM 5/16-18 PLT

NUT HEX FLG TP LK 5/16-18ZNYCR
NUT HEX FLANGE M8X1.25 PLT
NUT HEX FLG TL 1/4-20 ZNYCR
WASHER LOCK SPRING 5/16 PLT
WASHER LOCK 7/16 PLT
WASHER FLAT #10 SAE PLT
WASHER LOCK #10

WASHER .460 X1.75 X25 PLT
PULLEY,5.0 PD X 1.125 ID A-SEC
GROMMET,.875X1.25X.25T
ENG,25HP KAW# FH721V-DS24

EXTNSION, 1 3/8X60DEG TAILPIPE

MUFFLER,25HP KAWASAKI

VALVE,20MM O-RING OIL DRAIN

ENGINE OIL FILTER Z KAW Obsolete
CABLE, 4GAX10X 25X 31

SWITCH, OIL PRESSURE N.C.

SOLENOID, SEALED ENGINE STARTR

KAW (23) GASKET, MUFFLER

CABLE, 53X 062X1.87 CHOKE

CABLE, 50X 062X2.12 THROTTLE

CLAMP,1 1/2 MUFFLER

CLUTCH,12V HI TORQ BLD BRAKE

HEAT SHIELD, 1/4" I.D. Sold per Foot

NGK SPARK PLUG P/N BPR4ES Purchase Locally

E)Osbzs“olete) Non Warranty Replacemeny Part. Kawasaki # FH721V-

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

53



Land Pride Section 5: Engines, Fuel and Air Cleaner

Engine Assembly Kawasaki 27 HP (S/N 599555+)

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 54



Land Pride
Engine Assembly Kawasaki 27 HP (S/N 599555+)

Section 5: Engines, Fuel and Air Cleaner

Applies to Models: ZXT54, ZXT60

Ref.

O~NO O WON-

NDNDNDNNNNNNDDN =22 a2 a0
o ~NOoOOCOOBRRWON_~OCOONOOOR~AWN=O

Part No.
DWG 26907
357-586D
357-587D
357-618D
357-619D
801-205C
802-023C
802-143C
802-229C
802-459C
803-001C
803-220C
804-012C
804-013C
804-014C
804-046C
804-054C
804-231C
808-389C
826-616C
826-632C
829-128C
831-034C
833-465C
839-049C
890-106C
890-115C
890-973C
990-249R

Part Description Comments
Drawing Image Number

SPACER, PULLEY, 31 HP KAW
SPACER, ENGINE, 31 HP KAW
KEY, 1/4 X1/4 X3 LG

BRACKET, CLUTCH CLOCKING
TPHMS Y #10-24 X 1/2 ZNYCR
HHCS 3/8-16X1 3/4 GR5

HHCS 3/8-16X2 GR5

HHCS 7/16-20X1 1/2 GR8

HHCS M8X1.25X16 GR8.8

NUT HEX 10-24 PLT

NUT HEX FLANGE M8X1.25 PLT
WASHER FLAT 3/8 SAE PLT
WASHER LOCK SPRING 3/8 PLT
WASHER LOCK 7/16 PLT
WASHER FLAT #10 SAE PLT
WASHER LOCK #10

WASHER .460 X 1.75 X25 PLT
PULLEY,5.0 PD X1.125 ID A-SEC

KAW, FX850V, 27HP Non Warranty Replacement Part

MUFFLER, 31HP KAW ZXT

VALVE,20MM O-RING OIL DRAIN

ENGINE OIL FILTER Z KAW Obsolete
DIODE ASSY, STARTER

KAW (23) GASKET, MUFFLER

CABLE, 53X 062X1.87 CHOKE

CABLE, 50X 062X2.12 THROTTLE

CLUTCH,12V HI TORQ BLD BRAKE

HEAT SHIELD, 1/4" I.D. Sold per Foot

NGK SPARK PLUG P.N. BPR4ES Purchase Locally

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

55



Land Pride
Fuel System S/N 672163-

Section 5: Engines, Fuel and Air Cleaner

Applies to Models: ZXT54, ZXT60

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 56



Section 5: Engines, Fuel and Air Cleaner

Land Pride
Fuel System S/N 672163-
Applies to Models: ZXT54, ZXT60
Ref. Part No. Part Description
DWG 25820 Drawing Image Number
1 356-137S GAS TANK FITTING W/NUT&WASHER
2 800-303C CABLE TIE 2 DIA MIN - BLK
3 800-356C RPBY 800-395C
4 802-732C HFSS 3/8-16X5/8 GR5 ZNYCR
5 816-527C GROMMET,.875X1.25X 25T
6 817-630C CAP, LARGE DIAMETER FUEL
7 817-743C RH FUEL TANK BEIGE W/BLK LTR
7 817-760C RH FUEL TANK, RED GRAPHICS
8 817-744C LH FUEL TANK BEIGE W/BLK LTR
8 817-761C LH FUEL TANK, RED GRAPHICS
9 829-120C VALVE, FUEL SELECTOR
10 831-035C HONDA FUEL FILTER
10 831-031C FUEL FILTER Z
11 990-225R HOSE RUBBER.25ID/.5 OD SAE30R7
12 990-225R HOSE RUBBER.25ID/.5 OD SAE30R7
13 990-225R HOSE RUBBER.25ID/.5 OD SAE30R7
14 800-243C RETAINER PUSHIN, HOSE .561D
15 830-393C EL 1/4HB X 1/4HB STEEL
16 990-225R HOSE RUBBER.25ID/.5 OD SAE30R7

Comments

Obsolete

Beige Unit

Red Unit

(Obsolete) Beige Unit
(Obsolete) Red Unit

Honda & Briggs
Kawasaki

Sold By The Foot
Sold By The Foot
Sold By The Foot
Obsolete

Sold By The Foot

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

57



Land Pride
Fuel System S/N 672164+

Section 5: Engines, Fuel and Air Cleaner

Applies to Models: ZXT54, ZXT60

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 58



Land Pride
Fuel System S/N 672164+

Section 5: Engines, Fuel and Air Cleaner

Part Description

Drawing Image Number
CAP,NON-VENTED FUEL

RPBY 204184

GAS TANK FITTING W/NUT&WASHER
RETAINER PUSHIN, HOSE .561D
CABLE TIE 2 DIA MIN - BLK

RPBY 800-395C

HFSS 3/8-16X5/8 GR5 ZNYCR
GROMMET,.875X1.25X 25T
GROMMET, FUEL TANK FITTING

LH FUEL TANK, RED, COMPLIANT
RPBY 817-995C

RH FUEL TANK, RED, COMPLIANT
RPBY 817-996C

VALVE, FUEL SELECTOR

TEE 1/4HB POLYPROP

EL 1/4HB X 1/4HB STEEL

ROV ASY

HONDA FUEL FILTER

FUEL FILTER Z

HOSE RUBBER.25ID/.5 OD SAE30R7
HOSE RUBBER.25ID/.5 OD SAE30R7
HOSE RUBBER.25ID/.5 OD SAE30R7
HOSE RUBBER.25ID/.5 OD SAE30R7
HOSE RUBBER.25ID/.5 OD SAE30R7
HOSE RUBBER.25ID/.5 OD SAE30R7
HOSE RUBBER.25ID/.5 OD SAE30R7
CLAMP WRM DRYV (.21-.63)

Applies to Models: ZXT54, ZXT60

Ref. Part No.
DWG 30753

1 204184
1 203238
2 356-137S
3 800-243C
4 800-303C
5 800-356C
6 802-732C
7 816-527C
8
9 817-995C
9 817-887C
10 817-996C
10 817-888C
11 829-120C
12 830-009C
13 830-393C
14
15 831-035C
15 831-031C
16 990-225R
17 990-225R
18 990-225R
19 990-225R
20 990-225R
21 990-225R
22 990-225R
23 800-412C
24 357-501A

SV KIT, EPA VALVE & GROMMET

Comments

Obsolete
Obsolete

Obsolete

Obsolete

Obsolete

Honda & Briggs
Kawasaki

13/8 LG.

30 3/4" LG

30 3/4" LG
3307/8" LG.

58 1/2" LG.

21 1/2" LG.

21 1/2" LG.

Obsolete

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

59



Land Pride

Wheel Front Caster

Section 6: Wheels

Applies to Models: ZXT54, ZXT60

:
\
S

|

—

—NOTICE LOCATION OF

/ BEARING COLLAR

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

60



Land Pride
Wheel Front Caster

Section 6: Wheels

Applies to Models: ZXT54, ZXT60

Ref.

O~NO O WON-

NNNNNMNNMNMNNMNNMNN-AA A A aaaaaaao
NO O WN O O0C0O~NOODOA,WN=O

Part No.
DWG25818
87040
87412
357-120D
357-210H
357-223H
357-230D
357-258H
357-509D
357-526D
357-594D
800-001C
800-093C
800-120C
802-185C
802-216C
802-260C
802-371C
802-387C
803-013C
803-169C
804-017C
805-409C
814-350C
817-771C
817-790C
822-111C
990-024R

Part Description Comments
Drawing Image Number

HS BRG 3/41D X 1.4070D X 5/8LG
BRG, .75X1.38X2.20L ROLLER
CAP, CASTER SPINDLE HUB
AXLE ASSY,RAZOR ZXT

FORK ASSY,FRONT CASTER
TUBE 1.250DX1.01IDX2.86L
LOCK-BOLT ASSY.

SHAFT,AXLE PIVOT
TUBE,CASTER WHEEL AXLE
BRACKET,FLOOR PAN ATTACHMENT
GREASE ZERK STRAIGHT 1/4-28
E-CLIP STEEL 1/2

NUT CLIP U-TYPE 5/16-18

HFSS 3/8-16X3/4 GR5

HHCS 3/8-16X2 3/4 GR5

HHCS 1/2-13X7 GR5

HSBHCS 1/2-13X1 GR5 NYL

HFS 5/16-18X3/4 GR5

NUT LOCK 3/8-16 PLT

NUT HEX FLG LOCK 1/2-13 PLT
WASHER FLAT 1/2 USS PLT

PIN CLVS HDLS .50X3.75 USBL
TIRE/WHL, 13X5.00-6NHS 4PR RIB
BEARING,2.00X2.19X1.50L FLG
BEARING,.500X.625X 750L FLG
BRG 1.00IDX2.040D

SEAL 5/16 X 3/4 DOR-TITE TRAY

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

61



Land Pride Section 6: Wheels
Wheel Rear Drive

Applies to Models: ZXT54, ZXT60

w_t

o

I3
& _
- -
Y
7

I
oy

A -

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 62



Land Pride
Wheel Rear Drive

Section 6: Wheels

Applies to Models: ZXT54, ZXT60

Ref.

1
1
2

Part No.
DWG 25839
803-159C
803-329C
814-351C

Part Description Comments
Drawing Image Number

NUT LUG 1/2-20X60DEG PLT(.75AF

RPBY 803-159C Obsolete
TIRE/WHL,23X10.50-12 4PR TURF

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

63



Land Pride Section 7: Deck and Components

Deck Components S/N 664616-

Applies to Models: ZXT54, ZXT60

(1) CHUTE ASSEMBLY

/

y

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 64



Land Pride
Deck Components S/N 664616-

Section 7: Deck and Components

Applies to Models: ZXT54, ZXT60

Ref.

ONNNNO O WN

NNOMNNMNNOMNNMNNMNNMNAS A A O 8 8 8 8 ©
NO OO R WN-_OQCO0OO~NOOAODRWNMNN-—- -0

Part No.
DWG25832
357-127S
357-410D
357-411D
802-017C
803-209C
816-537C
357-508A
357-226H
357-507A
357-231H
357-282D
357-295D
357-296D
357-592D
357-598D
357-593D
357-599D
802-015C
802-113C
802-387C
802-548C
802-794C
803-036C
803-052C
803-084C
803-147C
816-298C
816-483C
817-581C
890-341C
357-629D
357-630D

Part Description

Drawing Image Number

ACCUZ DISCHARGE CHUTE ASSEMBLY
BRACKET, UPPER DISCHARGE CHUTE
BRACKET, LOWER DISCHARGE CHUTE
HHCS 3/8-16X1 GR5

NUT FLANGE LOCK 3/8-16 PLT
CHUTE, RUBBER DISCHARGE

ASY, ZXT60 REPLACEMENT DECK
RPBY 357-508A

ASY, ZXT54 REPLACEMENT DECK
RPBY 357-507A

CHUTE BRACKET

DISCHARGE CHUTE

CHUTE LIMITER

ZXT BELT GUARD, RIGHT, 60

ZXT BELT GUARD, RIGHT, 54

ZXT BELT GUARD, LEFT, 60

ZXT BELT GUARD, LEFT, 54

RHSNB 3/8-16X1 GR5

HHCS 7/16-14X1 3/4 GR5

HFS 5/16-18X3/4 GR5

HFS 1/2-13X4 GR8 SPTHD
SHOULDER BOLT 3/8X1/2X5/16-18
NUT HEX JAM 1/2-13 PLT

NUT HEX WHIZ 7/16-14 PLT

NUT HEX NYLOCK 5/16-18 PLT

NUT HEX NYLOCK 1/2-13

RUBBER PLUG 1 3/8 W/CROSS SLIT
BUMPER, 1.00X31THK PUSH IN
WHEEL, ANTI SCALP

CHAIN WELD 5/16 GR 43 X5 LINK
BRACKET, DECK STOP, LEFT
BRACKET, DECK STOP, RIGHT

Comments

Includes Items 2 Thru 6

If Ording Baffle Kit Order P/N 357-358A
(Obsolete) Red Only
If Ording Baffle Kit Order P/N 357-361A
(Obsolete) Red Only

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

65



Land Pride

Section 7: Deck and Components

Deck Components S/N 664617+

Applies to Models: ZXT54, ZXT60

CHUTE ASSEMBLY

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 66



Land Pride
Deck Components S/N 664617+

Section 7: Deck and Components

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG30265 Drawing Image Number

1 357-282D CHUTE BRACKET

2 357-350S DISCHARGE CHUTE/BRKT ASSY

3 357-421H DECK WMT, ZXT, 54

3 357-418H DECK WMT, ZXT, 60

4 357-629D BRACKET, DECK STOP, LEFT

5 357-630D BRACKET, DECK STOP, RIGHT

6 357-722D SPACER 3/40D X 11GA WL X 3/4L

7 357-803D CHUTE BRACKET, TOP

8 357-804D CHUTE BRACKET, BOTTOM

9 357-970D BELT GUARD, ZXT, 54, LH

9 357-957D BELT GUARD, ZXT, 60, LH

10 357-971D BELT GUARD, ZXT, 54, RH

10 357-958D BELT GUARD, ZXT, 60, RH

11 802-015C RHSNB 3/8-16X1 GR5

12 802-017C HHCS 3/8-16X1 GR5

13 802-113C HHCS 7/16-14X1 3/4 GR5

14 802-137C RHSNB 1/2-13X4 1/2 GR8 PLT

15 802-218C RHSNB 1/2-13X7 1/4 GR5 SPTHD

16 802-387C HFS 5/16-18X3/4 GR5

17 802-794C SHOULDER BOLT 3/8X1/2X5/16-18

18 803-052C NUT HEXWHIZ 7/16-14 PLT

19 803-084C NUT HEX NYLOCK 5/16-18 PLT

20 803-178C NUT NYLOCK JAM NUT 1/2-13

21 803-209C NUT FLANGE LOCK 3/8-16 PLT

22 816-298C RUBBER PLUG 1 3/8 W/CROSS SLIT

23 816-537C CHUTE, RUBBER DISCHARGE

24 817-581C WHEEL, ANTI SCALP

25 890-341C CHAIN WELD 5/16 GR 43 X5 LINK
01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 67



Section 7: Deck and Components

Land Pride
Deck Lift

Applies to Models: ZXT54, ZXT60

A

SEE DETAIL

%

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 68

01/05/2023



Land Pride
Deck Lift

Section 7: Deck and Components

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG25856 Drawing Image Number

1 357-001H STOP AY, DECK HEIGHT

2 357-002D ROD, DECK LIFT

3 357-009H YOKE AY, DECK LIFT ADJUSTING

4 357-020D TRUNION, 3/4 DECK LIFT

5 357-021D TRUNION, 5/8 DECK LIFT

6 357-132S ASSY,ACCU-Z DECK LIFT SPRING

7 357-149D PAWL, DECK HEIGHT GAUGE

8 357-330D BAR,DECK HEIGHT GAUGE

9 357-413D TRUNNION,5/8-11 DECK LIFT

10 800-080C GREASE ZERK 1/4-28 THD FORMING

11 800-234C EXTERNAL E-RING 3/4 I.D. HEAVY

12 802-113C HHCS 7/16-14X1 3/4 GR5

13 802-179C HHCS 5/16-18X1 1/2 GR5 FTHD

14 802-814C HHCS 7/16-14X2 GR5 FTHD

15 803-052C NUT HEX WHIZ 7/16-14 PLT

16 803-196C NUT HEX FLANGE 5/8-11 PLT

17 803-214C NUT HEX FLANGE 3/4-10 GR5 PLT

18 803-275C NUT HEX 5/16-18 GR8 PLT

19 804-016C WASHER FLAT 1/2 SAE PLT

20 804-019C WASHER FLAT 5/8 USS PLT

21 805-106C PIN CLVS HDLS .75X2.06 USBL

22 807-240C SPRING, COMP , EXCEL 781401

23 817-033C LID LATCH GRIP

23 817-631C RPBY 817-033C Obsolete
01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 69



Land Pride

Section 7: Deck and Components

Deck Mounting Strut S/N 664616-

Applies to Models: ZXT54, ZXT60

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 70



Land Pride
Deck Mounting Strut S/N 664616-

Section 7: Deck and Components

Applies to Models: ZXT54, ZXT60

Ref.

O~NO O WON-

T o)
o WN—=O

Part No.
DWG25831
357-228H
357-230H
357-561D
357-600S
358-341D
358-342D
800-080C
802-017C
802-082C
802-185C
802-382C
803-059C
803-169C
803-209C
804-016C
890-058C

Part Description Comments
Drawing Image Number

STRUT ASSY,RH DECK INTERFACE
STRUT ASSY,LH DECK INTERFACE
BRACKET,STRUT ATTACHMENT

KIT, ZXT PULLER ARM REPAIR
BSHG .40IDX 500DX1.34L

BRKT ZXT DECK ARM

GREASE ZERK 1/4-28 THD FORMING
HHCS 3/8-16X1 GR5

HHCS 1/2-13X1 3/4 GR5 FTHD

HFSS 3/8-16X3/4 GR5

HHCS 3/8-16X2 1/4 GR5

NUT HEX JAM 1/2-20 PLT

NUT HEX FLG LOCK 1/2-13 PLT

NUT FLANGE LOCK 3/8-16 PLT
WASHER FLAT 1/2 SAE PLT
GIMBAL, 1/2 ROD END

Service Kit Welding Required

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

4l



Land Pride

Section 7: Deck and Components

Deck Mounting Strut S/N 664617+

Applies to Models: ZXT54, ZXT60

Qﬁ

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 72



Land Pride
Deck Mounting Strut S/N 664617+

Section 7: Deck and Components

Applies to Models: ZXT54, ZXT60

Ref.

O~NO O WON-

T o)
O WN O

Part No.
DWG30383
357-481H
357-482H
357-561D
357-600S
358-341D
358-342D
800-080C
802-017C
802-082C
802-382C
803-059C
803-169C
803-209C
804-016C
806-218C
890-058C

Part Description Comments
Drawing Image Number

STRUT ASM,LH DECK INTERFACE
STRUT ASM,RH DECK INTERFACE
BRACKET,STRUT ATTACHMENT

KIT, ZXT PULLER ARM REPAIR
BSHG .40IDX 500DX1.34L

BRKT ZXT DECK ARM

GREASE ZERK 1/4-28 THD FORMING
HHCS 3/8-16X1 GR5

HHCS 1/2-13X1 3/4 GR5 FTHD

HHCS 3/8-16X2 1/4 GR5

NUT HEX JAM 1/2-20 PLT

NUT HEX FLG LOCK 1/2-13 PLT

NUT FLANGE LOCK 3/8-16 PLT
WASHER FLAT 1/2 SAE PLT

U-BOLT 3/8-16X1 3/4X2 7/8 RND
GIMBAL, 1/2 ROD END

Service Kit Welding Required

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

73



Land Pride
Deck Pulleys and Belt Drive S/N 664616-

Section 7: Deck and Components

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 74



Land Pride

Deck Pulleys and Belt Drive S/N 664616-

Section 7: Deck and Components

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG25821 Drawing Image Number

1 172-242D 1/4 SQ. KEY X7/8 LG

2 310-095H CW SPRING EYE-BOLT BRACKET

3 310-630D BLADE SPINDLE SHAFT CW TG

4 357-024H LEVER AY, BELT TENSION IDLER

5 357-064S CW HUB ASSY BTM MNT 6"PULLEY ZXT60

5 357-234S SPINDLE ASSY, CW TG, 5.5 PULL ZXT54

6 357-224H OVER CENTER LATCH-90

7 357-279D BLADE HUB BOTTOM MOUNT

8 357-280D BLADE HUB - 7/8 (PLATED) 1.29T

9 800-001C GREASE ZERK STRAIGHT 1/4-28

10 800-099C SNAP RING EXT 7/16

11 802-055C HHCS 5/8-11X2 GR5

12 802-229C HHCS 7/16-20X1 1/2 GR8

13 802-521C RHSNB 5/8-11X2 1/2 GR5

14 802-567C SP EYE 3/8-16X3 7/8

15 802-698C HFS 1/2-20X2 1/2 GR8

16 803-114C NUT LOCK 3/4-16 NYLOC COLLAR

17 803-115C NUT HEX 7/16-20 PLT

18 803-119C NUT LOCK 5/8-18 NYLOK COLLAR P

19 803-198C NUT HEX WHIZ 3/8-16 PLT

20 803-263C NUT HEX FLANGE LOCK 5/8-11 PLT

21 804-014C WASHER LOCK 7/16 PLT

22 804-022C WASHER LOCK SPRING 5/8 PLT

23 804-093C WASHER FLAT 3/4 HARD ASTMF436

24 804-110C WASHER BLADE 20DX 56 THKX.51ID

25 805-405C PIN HTCH DTNT .25X. 58 USBL

26 807-068C SPRING EXT BELT HANDLE

27 808-127C B-GROOVE DRIVE PULLEY 6 O.D. ZXT60

27 808-366C B-GROOVE PULLEY 5.5 OD ZXT54

28 808-129C FLAT IDLER PULLEY 6 3/4 OD

29 816-596C V-BELT ZXT60

29 816-594C V-BELT ZXT54

30 817-028C DOUBLE DISK ARM PIVOT BUSHINGS

31 822-006C BRG BALL 30IDX620D 206

32 822-161C BRG 1.18IDX2.440D 6206 W/SHLD

33 890-951C MWR BLD 1/4X20.91 ML CW FUSION ZXT60 Standard

33 890-204C MWR BLD 5/16X20 29/32SD LL CW ZXT60 Optional

33 890-702C MWR BLD MULCH 1/4X20.91SD CW ZXT60 Optional

33 890-978C MWR BLD 1/4X18.77SD MLS CW ZXT54 Standard

33 890-991C MWR BLD MULCH 1/4X18.77SD CW ZXT54 Optional

34 357-630A 54" MOWER BLADE KIT, MED LIFT ZXT54 Standard

34 357-631A 54" MOWER BLADE KIT, MULCH ZXT54 Optional

34 357-628A 60" MWR BLADE KIT, MED LIFT ZXT60 Optional

34 310-466A 60" MWR BLADE KIT, LOW LIFT ZXT60 Standard

34 310-469A 60" MWR BLADE KIT, MULCH ZXT60 Optional

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 75



Land Pride Section 7: Deck and Components

Deck Pulleys and Belt Drive S/N 664617+

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

76



Land Pride

Section 7: Deck and Components

Deck Pulleys and Belt Drive S/N 664617+

Applies to Models: ZXT54, ZXT60

Ref. Part No.
DWG30266
1 172-242D
2 310-095H
3 310-630D
4 357-024H
5 357-224H
6 357-234S
6 357-064S
7 357-279D
8 357-280D
9 800-001C
10 800-099C
11 802-055C
12 802-229C
13 802-521C
14 802-567C
15 802-698C
16 803-114C
17 803-115C
18 803-119C
19 803-198C
20 803-263C
21 804-014C
22 804-022C
23 804-093C
24 804-110C
25 805-405C
26 807-068C
27 808-129C
28 808-366C
28 808-127C
29 816-594C
29 816-596C
30 817-028C
31 822-006C
32 822-161C
33 890-978C
33 890-991C
33 890-951C
33 890-204C
33 890-702C
34 357-630A
34 357-631A
34 357-628A
34 310-466A
34 310-469A

Part Description

Drawing Image Number

1/4 SQ. KEY X7/8 LG

CW SPRING EYE-BOLT BRACKET
BLADE SPINDLE SHAFT CW TG
LEVER AY, BELT TENSION IDLER
OVER CENTER LATCH-90

SPINDLE ASSY, CW TG, 5.5 PULL
CW HUB ASSY BTM MNT 6"PULLEY
BLADE HUB BOTTOM MOUNT
BLADE HUB - 7/8 (PLATED) 1.29T
GREASE ZERK STRAIGHT 1/4-28
SNAP RING EXT 7/16

HHCS 5/8-11X2 GR5

HHCS 7/16-20X1 1/2 GR8

RHSNB 5/8-11X2 1/2 GR5

SP EYE 3/8-16X3 7/8

HFS 1/2-20X2 1/2 GR8

NUT LOCK 3/4-16 NYLOC COLLAR
NUT HEX 7/16-20 PLT

NUT LOCK 5/8-18 NYLOK COLLAR P
NUT HEX WHIZ 3/8-16 PLT

NUT HEX FLANGE LOCK 5/8-11 PLT
WASHER LOCK 7/16 PLT

WASHER LOCK SPRING 5/8 PLT
WASHER FLAT 3/4 HARD ASTMF436
WASHER BLADE 20DX 56 THKX 511D
PIN HTCH DTNT .25X 58 USBL
SPRING EXT BELT HANDLE

FLAT IDLER PULLEY 6 3/4 OD
B-GROOVE PULLEY 5.5 OD
B-GROOVE DRIVE PULLEY 6 O.D.
V-BELT

V-BELT

DOUBLE DISK ARM PIVOT BUSHINGS
BRG BALL 30IDX620D 206

BRG 1.18IDX2.440D 6206 W/SHLD
MWR BLD 1/4X18.77SD MLS CW
MWR BLD MULCH 1/4X18.77SD CW
MWR BLD 1/4X20.91 ML CW FUSION
MWR BLD 5/16X20 29/32SD LL CW
MWR BLD MULCH 1/4X20.91SD CW
54" MOWER BLADE KIT, MED LIFT
54" MOWER BLADE KIT, MULCH
60" MWR BLADE KIT, MED LIFT

60" MWR BLADE KIT, LOW LIFT

60" MWR BLADE KIT, MULCH

Comments

ZXT54
ZXT60

ZXT54

ZXT54
ZXT60

ZXT54 Standard
ZXT54 Optional
ZXT60 Standard
ZXT60 Optional
ZXT60 Optional
ZXT54 Standard
ZXT54 Optional
ZXT60 Standard
ZXT60 Optional
ZXT60 Optional

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

77



Section 8: Decals

Land Pride

Decal Placement

Applies to Models: ZXT54, ZXT60

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 78

01/05/2023



Land Pride
Decal Placement

Section 8: Decals

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG 25943 Drawing Image Number

]

2 818-543C DECAL DANGER PD GUARD MISS SML

3 838-303C DECAL DANGER BATTERY

4 838-306C DECAL WARNING THRWN OBJ HAZARD

5 838-307C DECAL MOVING PART HAZARD

6 838-308C DECAL ROTATING BLADE HAZARD

7 838-310C DECAL WARNING GEN SAFE MOWER

8 838-328C DECAL BELT ROUTING

9 838-444C DECAL DANGER HOT

10 838-811C DECAL, RAZOR 2 CONTROL PANEL

11 838-812C DECAL, PARK LEVER OPERATION

12 838-814C DECAL, STEERING CONTROL

13 838-815C DECAL, ROLLOVER HAZARD

14 838-829C DECAL,CAUTION DO NOT PWR WASH

15 838-938C DECAL DECK CUTTING HGHT ACCU-Z .5" to 4.5" Cutting Heigth

15 848-285C DECAL,DECK CUTTING HEIGHT 1-5 1" to 5" Cutting Heigth

16 848-031C DECAL LANDPRIDE GREEN 10.3X1.4 Beige Unit

16 848-030C DECAL LANDPRIDE TAN 10.33X1.37 Red Unit

17 848-252C DECAL,ZXT SERVICE PARTS

18 848-267C DECAL,FUEL VALVE OPERATION

19 848-268C DECAL,ZXT OPERATING

20 848-277C DECAL ZXT PRO - BEIGE Beige Unit

20 848-281C DECAL ZXT PRO - RED Red Unit

21 848-279C DECAL ZXT60 - BEIGE Beige Unit

21 848-283C DECAL ZXT60 - RED Red Unit

21 848-278C DECAL ZXT54 - BEIGE Beige Unit

21 848-282C DECAL ZXT54 - RED Red Unit

22 848-280C DECAL ZXT PRO - BEIGE Beige Unit

22 848-284C DECAL ZXT PRO - RED Red Unit

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

79



Land Pride

Touch-up Paints - LP

Section 8: Decals

Applies to Models: ZXT54, ZXT60

E——

Land Pride

Gallon

Land Pride

Land Pride

Touch-up

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

80



Land Pride
Touch-up Paints - LP

Section 8: Decals

Applies to Models: ZXT54, ZXT60

Ref.

Part No.
DWG 76585
821-011C
821-070C
821-054C
821-058C
821-066C
821-067C
821-080C

821-011CTU
821-070CTU
821-054CTU
821-058CTU
821-066CTU
821-067CTU
821-080CTU

821-011CQT
821-070CQT
821-054CQT
821-058CQT
821-066CQT
821-067CQT
821-080CQT

821-011CGL
821-070CGL
821-054CGL
821-058CGL
821-066CGL
821-067CGL
821-080CGL

Part Description

Image No.

PAINT LP BEIGE SPRAY CAN
PAINT GP GLOSS BLACK SPRAY CAN
PAINT MED. RED SPRAY TRCK/CTR
PAINT GREEN SPRAY CUTTERS
PAINT ORANGE SPRAY CAN

PAINT BLUE SPRAY CAN

PAINT ALUMINUM/ZINC SPRAY CAN
PAINT LP BEIGE TOUCH-UP 402
PAINT GLOSS BLACK TOUCH-UP 40Z
PAINT MED RED TOUCH-UP 40Z
PAINT GREEN TOUCH-UP 40Z
PAINT ORANGE TOUCH-UP 40Z
PAINT BLUE TOUCH-UP 50Z

PAINT ALUMINUM/ZINC TOUCH UP
PAINT LP BEIGE QUART

PAINT GP GLOSS BLACK QUART
PAINT MED RED QUART

PAINT GREEN QUART

PAINT ORANGE QUART

PAINT BLUE QUART

PAINT ALUMINUM/ZINC QUART

PAINT LP BEIGE GALLON

PAINT GP GLOSS BLACK GALLON
PAINT MED RED GALLON

PAINT GREEN GALLON

PAINT ORANGE GALLON

PAINT BLUE GALLON

PAINT ALUMINUM/ZINC GALLON

Comments

Beige spray can

Black spray can

Red spray can

Green spray can

Orange spray can

Blue spray can
Aluminum/Zinc spray can

Beige touch-up bottle with brush

Black touch-up bottle with brush

Red touch-up bottle with brush

Green touch-up bottle with brush

Orange touch-up bottle with brush

Blue touch-up bottle with brush
Aluminum/Zinc touch-up bottle with brush

Beige quart can

Black quart can

Red quart can

Green quart can

Orange quart can

Blue quart can
Aluminum/Zinc quart can

Beige gallon can

Black gallon can

Red gallon can

Green gallon can

Orange gallon can

Blue gallon can
Aluminum/Zinc gallon can

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

Ly



Land Pride Section 9: Accessories
60" Snow Blade Components

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 82



Land Pride
60" Snow Blade Components

Section 9: Accessories

Applies to Models: ZXT54, ZXT60

Ref.

O ~NO O WN -

A A A A A ©
© o ~NOOA~AWN-=O

Part No.

DWG33574
357-243A

40725
40771
40743
40799
802-868C
804-039C
804-030C
803-006C
802-014C
804-011C
803-124C
802-869C
40687
30489
802-041C
803-019C
40683
20608
10888

Part Description Comments

Drawing Image Number
BLADE, SNOW 60"

RUBBER CUTTING EDGE 60
MOLDBOARD 60

SLIDE HINGE

SKID BRACKET

RHSNB 1/4-20X1 1/2 GR5 PLT
WASHER FLAT 1 1/4 SAE PLT
WASHER LOCK 1 1/4 SPRING PLT
NUT HEX 1/4-20 PLT

HHCS 3/8-16X3/4 GR5
WASHER FLAT 3/8 USS PLT
NUT SQ 3/8-16 PLAIN

SP SELF TAP 3/8-16X1

PUSH FRAME

KEYHOLE PIN

HHCS 1/2-13X3 1/2 GR5

NUT LOCK 1/2-13 PLT
ANGLE INTERCEPTOR
SWIVEL PIN

LOCK PIN

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

83



Land Pride Section 9: Accessories
72" Snow Blade Components

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 84



Land Pride
72" Snow Blade Components

Section 9: Accessories

Applies to Models: ZXT54, ZXT60

Ref.

O ~NO O WN -

A A A A A ©
© o ~NOO A~ WN-=O

Part No.

DWG33575
357-244A

40894
40871
40743
40799
802-868C
804-039C
804-030C
803-006C
802-014C
804-011C
803-124C
802-869C
40687
30489
802-041C
803-019C
40683
20608
10888

Part Description Comments
Drawing Image Number
BLADE, SNOW 72"

RUBBER CUTTING EDGE 72
MOLDBOARD 72

SLIDE HINGE

SKID BRACKET

RHSNB 1/4-20X1 1/2 GR5 PLT
WASHER FLAT 1 1/4 SAE PLT
WASHER LOCK 1 1/4 SPRING PLT
NUT HEX 1/4-20 PLT

HHCS 3/8-16X3/4 GR5
WASHER FLAT 3/8 USS PLT
NUT SQ 3/8-16 PLAIN

SP SELF TAP 3/8-16X1

PUSH FRAME

KEYHOLE PIN

HHCS 1/2-13X3 1/2 GR5

NUT LOCK 1/2-13 PLT

ANGLE INTERCEPTOR
SWIVEL PIN

LOCK PIN

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

85



Land Pride
Auxliary Spring Kit

Section 9: Accessories

Applies to Models: ZXT54, ZXT60

86

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P



Section 9: Accessories

Land Pride
Auxliary Spring Kit
Applies to Models: ZXT54, ZXT60
Ref. Part No. Part Description Comments
DWG33572 Drawing Image Number
357-405A KIT, AUX SPRG, SPRG SEAT PAN
1 802-258C HHCS 1/2-13X1 GR5
2 803-193C NUT HEX FLANGE 1/2-13 GR G PLT
3 804-016C WASHER FLAT 1/2 SAE PLT
4 807-288C SPRG 1.550DX1.65WX3.5L SEATPAN

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

87



Land Pride
Lift Jack Front Mount

Section 9: Accessories

Applies to Models: ZXT54, ZXT60

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

88



Land Pride
Lift Jack Front Mount

Section 9: Accessories

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG30195 Drawing Image Number
1 357-208H LIFT BRACKET
2 357-209A MOWER JACK, ACCU Z
3 357-503D JACK RETAINER
4 802-297C HHCS 3/8-16X1 3/4 GR8
5 805-032C PIN HAIR COTTER .148 WIRE
6 805-334C PIN CLVS .63X3.27 USBL
7 890-245C SCREW JACK 2000# 15-30 TOP WND
01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 89



Land Pride
Light Kit Z-Mowers

Section 9: Accessories

Applies to Models: ZXT54, ZXT60

N el oY

| ; [
N
Jo L

yre | h| T
URAWATRN

D ONLY

|
\

A

NHEN

|
¥

NG TO ROPS

—.

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

90



Land Pride

Section 9: Accessories

Light Kit Z-Mowers
Applies to Models: ZXT54, ZXT60
Ref. Part No. Part Description Comments
DWG33569 Drawing Image Number
357-160A LIGHT KIT, ZZMOWER
1 357-450D LIGHT BRCKT RH, Z MOWER
2 357-634D ADAPTER PLATE LIGHT KIT
3 800-060C CABLE TIE .19X14.25 3DIA 50LB
4 800-241C CLAMP WRM DRV #48SS (2.5-3.5)
5 802-148C HFSS 1/4-20X1/2 GR5
6 802-149C RHSNB 3/8-16X3/4 GR5
7 802-185C HFSS 3/8-16X3/4 GR5
8 803-088C NUT HEX LOCK 1/4-20 FLG
9 803-209C NUT FLANGE LOCK 3/8-16 PLT
10 833-269C SWITCH ROCKER SPST
11 833-271C SWITCH ACTUATOR
12 833-275C HEADLIGHT
13 833-444C WIRE HARNESS,LIGHT KIT ZMOWER
14 357-461D LIGHT BRCKT LH, Z MOWER

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

N



Land Pride
Mulch Kit S/N 664617+

Section 9: Accessories

Applies to Models: ZXT54, ZXT60

D

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

92



Land Pride
Mulch Kit S/N 664617+

Section 9: Accessories

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG27801 Drawing Image Number
357-358A MULCH KIT, 60 IN
357-361A MULCH KIT, 54 IN

1 357-356H MULCH BAFFLE, 60 IN

1 357-359H MULCH BAFFLE, 54 IN

2 357-357H MULCH PLUG, 60 IN

2 357-360H MULCH PLUG, 54 IN

3 357-940D MULCH PLUG COVER, 60

3 357-939D MULCH PLUG COVER, 54

4 802-015C RHSNB 3/8-16X1 GR5

5 802-282C RHSNB 5/16-18X1 GR5

6 803-043C NUT HEX WHIZ 5/16-18 PLT

7 803-209C NUT FLANGE LOCK 3/8-16 PLT

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 93



Land Pride Section 9: Accessories

Mulching Kit S/N 664616-

Applies to Models: ZXT54

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 94



Land Pride
Mulching Kit S/N 664616-

Section 9: Accessories

Applies to Models: ZXT54

Ref. Part No. Part Description

DWG26586 Drawing Image Number
357-278A KIT, MULCH ZXT54
1 357-248H MULCH BAFFLE, FRONT, RIGHT
2 357-249H MULCH BAFFLE, FRONT, LEFT
3 357-250H MULCH PLUG
4 802-017C HHCS 3/8-16X1 GR5
5 802-149C RHSNB 3/8-16X3/4 GR5
6 802-282C RHSNB 5/16-18X1 GR5
7 803-043C NUT HEX WHIZ 5/16-18 PLT
8 803-198C NUT HEX WHIZ 3/8-16 PLT
9 804-012C WASHER FLAT 3/8 SAE PLT

Comments

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

95



Land Pride

Mulching Kit S/N 664616-

Section 9: Accessories

Applies to Models: ZXT60

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

96



Land Pride Section 9: Accessories

Mulching Kit S/N 664616-

Applies to Models: ZXT60

Ref. Part No. Part Description Comments
DWG24672 Drawing Image Number
357-135A Z160 MLCH BAFFLE KIT

1 356-143H BAFFLE LH/CNT Z60/ZT60 WLDMT ZXT60

2 357-134H MULCH BAFFLE WLDMT 60" DSCHRG ZXT60

3 802-017C HHCS 3/8-16X1 GR5

4 802-149C RHSNB 3/8-16X3/4 GR5

5 803-014C NUT HEX 3/8-16 PLT

6 804-012C WASHER FLAT 3/8 SAE PLT

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 97



Land Pride Section 9: Accessories

ROPS Folding w/ Seat Belt

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 98



Land Pride
ROPS Folding w/ Seat Belt

Section 9: Accessories

Applies to Models: ZXT54, ZXT60

Ref.

O ~NO O WN -

A A a A ©
N =~ =0

Part No.

DWG25949
357-273A

230024700
230311900
711834101
802-042C
802-099C
823-287C
802-227C
803-019C
803-333C
804-041C
840-272C
840-073C
357-420A

Part Description Comments
Drawing Image Number

GROUP,ZXT FOLDING ROPS

LOCKING KNOB

RPBY 230321672

ROPS STOP

HHCS 1/2-13X3 3/4 GR5

HHCS 1/2-13X3 1/4 GR5

ASSY,ZXT FOLDING ROPS

HHCS 7/16-20X1 1/4 GR8

NUT LOCK 1/2-13 PLT

NUT HEX NYLOCK 7/16-20 PLT

WASHER FLAT 7/16 SAE PLT

SEAT BELT RETRACTABLE

RPBY 840-272C Obsolete
KIT, ZZMWRS RTRCTABLE SEAT BLT

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

99



Section 9: Accessories

Land Pride

Seat Spring Kit

Applies to Models: ZXT54, ZXT60

100

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

01/05/2023



Land Pride
Seat Spring Kit

Section 9: Accessories

Applies to Models: ZXT54, ZXT60

Ref. Part No.

DWG33571
357-395A

357-910D
357-911D
357-912D
802-014C
802-258C
802-747C
803-193C
803-209C
804-016C
807-288C
816-483C
817-560C
848-496C
833-445C

O ~NO O WN -

A a A aa
A~ wN-—=O

Part Description
Drawing Image Number
SPRING SEAT KIT, ZXT, ZT, ZTI

Comments

PIVOT PLATE ADAPTER

HINGE SPRING PAN

SPRING SADDLE

HHCS 3/8-16X3/4 GR5

HHCS 1/2-13X1 GR5

SHLDR BLT 1/2DX1/2L 3/8-16 SS
NUT HEX FLANGE 1/2-13 GR G PLT
NUT FLANGE LOCK 3/8-16 PLT
WASHER FLAT 1/2 SAE PLT

SPRG 1.550DX1.65WX3.5L SEATPAN
BUMPER, 1.00X31THK PUSH IN
BSHG FLG .50IDX 620DX 31L
DECAL, AUX SPRING KIT
HARNESS ASSY,SEAT SWITCH

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

101



Land Pride

S

Snow Blade Mount Kit ZT72/ZXT

ection 9: Accessories

Applies to Models: ZXT54, ZXT60

ITEM 27 1S USED WITH /
[XT PRO SERIES ONLY. N2

A
/
i

@ 4
\

I'HI

\

7 |
>"'- — / AT lllll'u
r ."f \‘| II
4 ‘4‘ / \
S e \
N% . &c’&“\ —
A NN \—~_
B (4
/ >ﬂ§‘£*~} - /s I\ 5)
T e ’ e
/"/ ,/// 7 - “al hl B
 _ < &f-' \H
>~ 7 7 el el
P ~ - <'/ \\-@?x

102

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P



Land Pride Section 9: Accessories

Snow Blade Mount Kit ZT72/ZXT

Applies to Models: ZXT54, ZXT60

Ref. Part No. Part Description Comments
DWG33578 Drawing Image Number
357-247A MTG KIT, SNOW BLADE ZT72/ZXT

1 50987 ZT72 RECEIVER HITCH

2 50888 CLAMP PLATE

3 802-024C HHCS 3/8-16X3 GR5

4 804-011C WASHER FLAT 3/8 USS PLT

5 803-078C NUT LOCK 3/8-16 NYLON INSERT

6 60170 SPACER KIT

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 103



Land Pride
Soft Top Canopy

Section 9: Accessories

Applies to Models: ZXT54, ZXT60

01/05/2023

ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P

104



Land Pride Section 9: Accessories

Soft Top Canopy
Applies to Models: ZXT54, ZXT60
Ref. Part No. Part Description Comments
DWG 30196 Drawing Image Number
357-194A ZT SOFT TOP SUN CANOPY GREY Obsolete
1 3-18000 U-BOLT SQ. 2X3X2
2 3-18713 TUBE MOUNTING 2" ROTATE
3 3-10086 3/8 WASHER
4 3-10073 3/8 NYLOCK
5 3-18638 TUBE FRONT HINGED
6 3-18641 TUBE REAR HINGED
7 3-18642 COVER FABRIC GREY
8 3-18644 STRAP ASSEMBLY

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 105



Land Pride Section 9: Accessories

Striping Kit

Applies to Models: ZXT54, ZXT60

01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 106



Land Pride

Section 9: Accessories

Striping Kit
Applies to Models: ZXT54, ZXT60
Ref. Part No. Part Description Comments
DWG26615 Drawing Image Number
357-279A KIT, STRIPER
1 357-280H ROLLER BRACKET, STRIPER
2 357-281H MOUNT ASSY, STRIPER
3 357-282H PIVOT ARM ASSY, STRIPER
4 357-283H HEIGHT BAR, STIPER
5 357-638D ASSEMBLY ROD, STRIPER
6 357-639D LINK, STRIPER
7 357-640D PLATE, FLOAT LOCK, STRIPER
8 802-481C SHOULDER BOLT 1/4X1/4X10-24
9 803-001C NUT HEX 10-24 PLT
10 804-007C WASHER FLAT 1/4 SAE PLT
11 804-016C WASHER FLAT 1/2 SAE PLT
12 804-054C WASHER LOCK #10
13 805-019C PIN COTTER 5/32 X1 PLT
14 805-307C PIN COTTER 3/32 X 1/2
15 805-310C PIN CLVS .50X 77 USBL
16 805-405C PIN HTCH DTNT .25X 58 USBL
17 805-413C PIN CLVS .25X 86 USBL
18 807-056C SPRING EXT IDLER 1/2 X.072
19 817-195C ROLLER ANTI-SCALP 2 OD
20 840-288C DASH SHIFTER KNOB
01/05/2023 ZXT54 & ZXT60 Pro Zero Turn Mowers 357-271P 107



Part Number Page
0_332_209_1 50 .......................... 33
10888 -:-vrrererrereararrr 83.85
11010-7020 «----rvrreermrrmmmnaenaenns 47
110710-7028 «-+-vvrmrrmmmrmmmnmenainaenns 47
11010-7032 «-vvvvvvrrrnsmrnnmmmninrannns 45
1 1 01 1 _701 4 .............................. 45
11011-TO4T --ovvvrmrrmemrmnmenannanans 47
11011-705Q «--vvvrerrmermrmmmmnaenaenns 47
11054-7013-9X «roeeeeemmmmeneneeen 47
11054-7016-9X - -rvvrmrrmmrmmmenrenaen 47
1 1 065_7008 .............................. 45’ 47
11065-7009 «--vvrrerrermrmrenmmnareneans 47
11065-T017 -ovvvrmrremrmmmmmnaenaaeans 47
11065-7025 «cvvvrmrrmmmrmmnaeainannns 45
172-242D «+-vvverrrrnnennniieniaaiis 75,77
203238 .................................... 59
DOAAEG <wvvvvvreremrrirei 59
OGO ---eererrerareren 83,85
230024700 --rrvrrrrrrrrrrnaaenaaean 9,99
230311900 «--vrvrrrrrrmrnrrrnaarnaaenns 9,99
23062_7009 .............................. 45
30489 rerereererrrear, 83.85
3073 crvorvrrrrrrr e 105
310086 - cvrrrrr e 105
310-095H wvvervrrrrnmrrnieriiaiaaann 75,77
31 0_466A ................................. 75‘ 77
B10-4BOA, - cvrrrr e 75,77
310-B30D <--rerrrerer e 75,77
318000 rrvrerrrrrrnrrnea s 105
318638 <rrverrerrnerneaaeas 105
3_1 8641 ................................... 105
3_1 8642 ................................... 105
B-18644 eorereerererrmeriiiiiiiiin, 105
318713 v 105
356-074D -vvvrrvrrrrimrnimrnniennaeiann 11,13,
15
B5B-T1BA «rvvrrrrrrnrernaarnienaaais 11
B56-T14A - --vvverrmmmmnmiaeiaiiiaans 13
356_1 378 ................................. 57’ 59
356_ 1 43H ................................. 97
357_001 H ................................. 69
3B57-002D --rvreeerereeee 69
B57-002H «-vvrvrrrrrrnineia 29
357_009H ................................. 69
B57-014D «--cvvverrrrer 31
3B57-020D --rvrerererrenees 69
B57-021D «-cvvrrerrrerneean 69
3B57-024H --vvverrrneereriieaiieann, 75,77
357_042H ................................. 29
357_0648 ................................. 75‘ 77
357_1 1 2D ................................. 31

Part Number Index

Part Number Page
357_1 20D .................................. 61
357_1 278 .................................. 65
357_1 28L .................................. 5
BE7-132S «vvevvrurrmeniniia 69
B57-134H - cvvevverenirii 97
357_1 35A .................................. 97
B57-149D) «--rvrererrnrrreere 69
BE57-160A - cvermrrmrmmrreeeeean 91
BE57-179D ---vvvvrrmrnrmarreieea 7
BE5T7-18BV - cvvvrrerrrmraneen 7
357_1 86V83 ............................... 7
BE7-1Q4A vvvvemrrmrmnrei 105
BE7-207H - vvvvremrmmrrmrmeea 7
357-207HS83 +--rvrrnrrnrrnenaiiaanaas 7
BE57-208H - rvvrerreriraran 89
357_209A .................................. 89
BE7-210H «-vvvvrerreerrreea 61
BE7-216H --vvvererrerrrreeee 29
BE7-21TH wevoerrrmrrnmmneannneenaaennn 29
BET7-219H --cvvvorerrrrre e 23
357_221 H .................................. 5
BE7-222H vveerenrreee 23
BE5T7-223H -rrerererrrarrin 61
BE7-224H -vvveruerne 75,77
BE5T7-226H - vvvrerrerie 65
357_228H .................................. 71
B57-230D) c:ccreeerereereee 61
BE7-230H -creereereeerereeean 71
BET7-23 H - ccvvererrrereee e 65
357-234S cceeriereiieiie 75,77
357_239H .................................. 7
B57-240S vveerrrreire 7
B57-240S83 crvreerrrienaenaeaanas 7
BE7-244H - vevvrnrreee 5
BET-242H - vvvvevreren 29
357_243A .................................. 83
BET-2A4 ----cvoverrree 85
BET-24TA «roveereerrarmasriniiiianiiaiian 103
BET-248H ---cvoceereere e 95
BET-249H -c-vcverrer 95
357_250H .................................. 95
357_258H .................................. 61
357_273A .................................. 9’ 99
BET7-278A - cvvernerneii 95
BET-27OA - vvvvrneranina 107
357_279D .................................. 75‘ 77
BE57-280D -:cvreerrereereree 75,77
BE7-280H -crvereereerreee 107
B57-281H wrvvrrrrrrnrrneanaeaaean 107
357-282D) cceerierenieieriiaaaaiiaaas 65,67

357_282H .................................. 107

Part Number Page
357_283H ................................... 107
BE7-287H «vevvrrrrereri 23
BE57-288S -cvreirii 23
B57-295D) --reeeeriiea 65
357-296D) crvcrrreerrieiieeiaan 65
357_330D .................................. 69
B57-350S cccrerrrereeeraieeais 67
B57-356H :ecreererereeriarainiiiiiiiiian. 93
B57-357H wrvoerrrrrnirenananaanaaas 93
BE5T7-358A - -ccvrurrriiiiiia 93
357_359H ................................... 93
357_360H ................................... 93
BET-30TA - cvverrrer 93
B57-3Q0A --cvvrrerre e 41
B57-395A «recrrnrernieiiiaieieaa 101
357_403D .................................. 29
BE5T7-405A -cvcerrerrre 15, 87
BE7-40O8A --cvrrrrere 15
357-408D -rverrrrerrrrneeneaanan 5
B57-409D --cccurreeere e 5
357_4 1 0 D .................................. 65
357_41 1 D .................................. 65
B57-413D corerereree 69
B57-414D oo 5
B5T7-418H «-vvvvvrerrre 67
357_420 A ................................... g, 99
BET-42 H vvvvrrrreerres 67
BE7-426H -crrreereerreaas 5
357-450D) crverrerernineneaneaaaan 91
BE5T7-4B D -vvverrrere e 91
357_481 H ................................... 73
BE7-482H vverrrrrere 73
BE5T7-50TA ccverrremrrri 59
3B57-503D coreeeeereeeeen 89
BE5T7-507A +vveerrrmrninianieiiiiiaa 65
357_508 A ................................... 65
B57-5009D c:ccreerrereerree 61
B57-526D --rererereeeeee 61
BE57-531D cvrcerrreerrnaraeaea 29
B57-532D cccrcuererieriee 5
357_561 D .................................. 71’ 73
357_583D .................................. 31
BE5T7-584D) «:cvreurreiriie 31
B57-58BD «--rvrerriieeeeee 55
357-587D) vrvverrnrrrrirrrinaiiiiiiiaaiinn 55
357_592D .................................. 65
B57-5Q3D) ccccreerrereiriie 65
B57-5Q4D c-oreerereeee 61
B57-5Q8D) --cvcurrrneriaeaeaaiaa 65
B57-5Q9D --cccueraeieraee 65
357_6008 ................................... 71 , 73



Part Number Page
357_603D ................................. 29
357_6 1 5 D ................................. 5
BE7-B1TD) «rvrvrrrermrrmmrnenaeei 43
BE7-B18D) +ovrrvrrerrrnrernriaaanniaans 49, 51,
53,55
BET7-G1OD) --ccvvnerrrneereaaaeiis 49, 51,
53,55
3B57-B20D vvrrereerereere 41
BET-B28A - cvorerere 75,77
B57-B29D) «--rereeerer e 65, 67
BE57-B30A cvorererrrae 75,77
357_630D ................................. 65‘ 67
BET-B3TA reeverrrree 75,77
B57-B33D) crvorererererrene 41
357-B34D crvvrreerieeneeaann 91
B57-B38D ccrcreerreeea 107
357_639D ................................. 107
B57-B40D vvrrereereeeeree 107
BET7-T22D «vvveererrremeniiiiiiiiiiis 67
B57-803D ccvorereeerereene 67
B57-804D «-vvvrereraririia 67
357_889D ................................. 41
B57-8O0D) «:rvrrererrereerreeeaa 41
3B57-910D --rvrrrererrenee 15,101
357-011D vrvrvrrrrrrrimrnmrnnaennanennns 15,101
357-012D «vevvrrnrrrniernnaeaann 15,101
357_939D ................................. 93
357_940D ................................. 93
BE5T7-OB7D) «verrerrrrreeiii 67
B57-958D) «cvrvrererarree 67
B57-970D «-vvvvrrrrrrarniianiiaa 67
357_971 D ................................. 67
B58-341D) ccvrrerererererenees 71,73
B58-342D c-ererereerereee 71,73
AOBE83 -vrvrrrr e 83.85
AOBEBT vvrvrrrrrrrrrr e 83.85
Q725 -rererererearene 83
Q0743 -vvrerenrererennri 83.85
AOTT coreerererrerenremanniiii, 83
40799 rereererearariiiiii 83.85
QOBTA ovvrmrrrmrmmnaeniiiiaiaaas 85
40894 ...................................... 85
50329 rerereereirinii 21
BO8BE «rerereererarriiii, 103
BOOBT ccvevrrerrrnren e 21
BOOBQ «cvrvrrurrriree e 21
BOQBT «rvrrerrererre e 103
511G weerereererrarernrn, 21
51795 rorereriririnii 19
51814 +eerererrmeriniiiiiiiiii, 19
BAB4E «vvvenrrirninii 19
52027 rrrrererererrrranannn 19

Part Number Page
B20BQ rrererrererrrnea 21
BB rerereereererrareann, 19
53019 rrerererrreremrartiriniiiiiain 19
BAQDD +rererrrrrerenrariiiiiiian 21
BO1TO crvvrrmrmmnereiei i 103
TFO402 wrvrererernremnrnn 21
FOB25 cerrnrniiii 21
TFOT43 cceveeermemnriis 21
TAATO cevemmmmmim e 21
TAAT2 covvemmmmnmneneaeaeeeaeeeeeas 21
71 18341 01 ................................ 9. 99
TA24Q evvereerermemrren 19
TA247 +eevererrrerunrariiriniiiiniiiiiinna 21
TA248 +eevererrerenrariiiaiiiiiiiiian 21
TA2B0 cevvernmmmnemenaea 21
TF215Q errrrerrri 19
800-001C r-rerrrrrrmrmrrrrreeenn 23, 61
75,77
800_0290 .................................. 17
800-060C --rrerrerrrrrrrmrenrreeeean 91
800-080C «+-rvrrrrrmrrrrrareennn 69, 71,
73
800-093C +--rerrrrrrrrrreere 61
800-099C +--rvrrrrrrrrrrerree 75,77
800-120C +rvrrrrmrrrrmrmnmrnnirenaannnn 31,61
800-121C «wrvvrrrmrmrrmrnnmrnninenaannnn 29
800_203C .................................. 43
800_234C .................................. 69
800-238C «--rerr e 41
800-241C «--rvrrerrrmrrrenreee 91
800-243C crvvrrrnrrrnirrnieaiiaaan 57,59
800_246C .................................. 29
800-259C +--reerrreaere 43,45
800-296C --rerrrrrerrer e 23
800-303C wrvvrrrrrrrrrrneaneeaaaa 33, 35,
37,39,
57,59
800-356C --rvcrrrrrrrrerree 57,59
800-377C wrvrrrrrrrrnmrnaannieenaaeann 17
800-378C +wrvverrrrrrrirrnaannaiaaaaan 17
800_41 ZC .................................. 59
801-078C wrrerrerrrrrrrmmmnrrnrnenan 7
801-151C «r-rrvrrrmrrmmmrmemerenenenn 29
8071-160C «--rvrrmrrmrrrmmmmmrnenanen 29,41
801-198C +vvvvrrmrrrmmrmnmmnnirennaennn. 31
801 _203C .................................. 23
801-205C --rerrrrrrierraerea 49,51,
53,55
801 _21 1 C .................................. 29
801-217C -vrrerremrrrrermmenirinnninnn 23
802-007C «--rvrrmrrmrmrmemerenenen 5,41
802-009C «+-rvrrrrrrmrrrrrreee 31

Part Number Page
802_01 ZC .................................. 41 , 49’
51,53
802-013C +vrvvrrrmrrrnmrmnmmmninennaenns 41, 49,
51,53
802-014C +rvrrrrmrrrrmrmnmmmnieenaannnn 15, 83,
85,101
802-015C «+-rvrrrrrrmrrrmerereneeen 65, 67,
93
802-017C w-rrvrererrmmmrmmmrenenen 23, 65,
67,71,
73,95,
97
802_023C .................................. 29, 55
802_024C .................................. 103
802-041C «+-rvrrrmrrmrmremerenenen 83,85
802-042C +-rvremrrmrrrrnareeen 9,99
802-050C -rvvrrrrrrrnirrneaniieiaaaaann 23
802_0550 .................................. 75‘ 77
802-079C ++-rvrrrrrrmrmrmmereeeaen 23, 25,
27
802_082C .................................. 71’ 73
802_0920 .................................. 29
802-094C «+-rvrrrrrrrrrrerree 23
802-099C «--rvrrrrrrnrrranreeae 9,99
802-113C +vrvverrmrmrnmrmmmmniniaaaenns. 65, 67,
69
802-130C +rvrrrrmrrrrrrnnmrnnieenaannnn 25,27
802-137C wrvvvrrmrmrnmrnnmrnninenaannnn 67
802_143C .................................. 55
802_1480 .................................. 91
802-149C «+-rvvrrmrrmrrremarenenen 5,7,91,
95,97
802-159C «+-rvrrrrrrmrrrmrireeenen 43
802-179C ++-rvrermrrmrmremereneeen 69
802-185C +rvrrrrrrrrrrmrnmrnniannaannnns 5,61,71,
91
802-190C «+-rvrrrmrrmrrremarenenen 49
802-196C «+-rvrrmrrmrmrmmnarnenenen 17
802-216C +wrvvvrrmrrrnmrnmaniiienaannnn 29, 61
802_21 SC .................................. 67
802-227C ++-rerernrrererre 9,99
802-229C +--rerrrrre e 51,53,
55,75
77
802-257C «--rrererrrrnrrrenrea 31,41
802-258C «--rerrrrrrrrnerreee 15, 87,
101
802_2600 .................................. 61
802-270C «+-rerrrrrrnrrrerr 49,51,
53
802-282C +--rerrrrre e 93,95
802-297C --rerrrrrrrrrneree 89
802-358C +wrvrrrrrrrrnernaanaeaaaana 51
802-371C vrvrvrrrrrrnmrnaannainaaaane 61
802_382C .................................. 71’ 73
802_387C .................................. 31, 61,



Part Number Page
802_431 C ................................. 7
802_4590 ................................. 55
8O2-478C «+-rvrrrrermrrmmrnenieaein 5
802-481C «+-rrvrrerrrmrrnrene 107
802-521C vvvrerrnrrrnimrnieiinieiiaiaan 75,77
802_5480 ................................. 65
802-567C «--rvreerrrnrrnrrnenieian 75,77
802-569C «--rvrrrrrrrrene 29
802-B33C «wrvrrrrrrrrrarrnanraaaaaan 17, 49,
53
802-BO8C +--rvrrrrrrirrireenee 75,77
802-732C ++-vvrrerrrmrrnmrmenaeiein 57,59
802-738C wvvvrrrrrrnimrnminnieenannann 43
802_743C ................................. 29
8O2-TATC +wovvrerrrrmmrmmreenieiens 15,101
802-T78C «--rerrrrrrmrrmmrmenieienns 43,47
802-TO4C «---vvrrrmrermrrmneanannes 65, 67
802-814C «+rvrvrrmrrrnimrnmrnniannaannn 69
802_8460 ................................. 47
802_8620 ................................. 49
802-868C «--rvrrrrrerre e 83,85
802-869C - rvrrrrrriri e 83,85
803-001C wrvverrmrrrrimrmmrnniennanaanns 49,51,
53, 55,
107
803-00BC «--rvrrrrrrmrrmrreereei 83,85
803-008C +rvvrrrrrrrirrnirrrniannaaiaans 49,51,
53
803-011C wrvvrrrrrrrrimrnmrnnaannanannns 5,11, 13,
15
803-013C «r-vrvrrrrrrmrrmmrnereaenn 61
803-014C «+-rvrrrrermrrmmrmmemeeaenn 23, 25,
27,97
803-019C --rvrrrrrrmrrmrrmemreenns 9,83, 85,
99
803_0200 ................................. 25‘ 27
803-036C «--rvrrrrrrrrrrere 65
803-043C «+-orvrrrrrrmrrnmrenaei 23,29,
93,95
803-052C --rvrrrrrrmrrnreereeas 65, 67,
69
803-059C w-rrerrrrrrnrrnrrrea 71,73
803-060C «--rvrrrrrrrrrnrere 41,51,
53
803-0B8C «--rvrerrrrmrrmmreeriean 57
803-078C «--rvrrrrrrmrrmmrmerrriens 23,29,
103
803_084C ................................. 29, 31,
41,65
67
803_0880 ................................. 91
803_1 14C ................................. 75‘ 77
803-115C «--rvrrrrrrmrrmmrmmeramnienn 75,77
803-119C +--rvrrrrrrmrrmmrmenaeaeie 23,75,
77

803-124C +wrvrrrrrrrrrnninnaniniaaaaens 83,85

Part Number Page
803_147C .................................. 65
803-159C +wvrrerrrrrrrrrrmrerrrneaan 25,27,
63
803_1690 .................................. 61’ 71,
73
803-177C -evrvvrrermmnarmrerinaeeniianans 43, 49,
51,53
803_1 780 .................................. 67
803-193C +vrvvrrrrrrrnmrnnmanniniaaannnn 15, 29,
87,101
803-196C «rvrrrerrrmrrrnmiineiiiiiaaann 69
803-198C ++rvvvrrmrrrrmrmnmnnnirenaannnn 75,77,
95
803-199C «+-rvrrrmrrmrrrmmmarenaeenn 41
803-200C -rvvrrrrrrrniiineaiaaaa 5,7,15,
51,65,
67,71,
73,91,
93, 101
803_214C .................................. 69
803-220C crvrrrrrrerniirneaiaaaan 53,55
803_2550 .................................. 41
803-263C +--rerrrrreee e 75,77
803-270C -erreereereraranrasiraniainiie 41
803-275C «rvrrrrrrrnrriii 69
803-203C -rvrrrrrrernierneanaaaaa 17,41,
49,51,
53
803-305C rerrrrrrrrrieiii 23,29
803-326C -rvvrrrrrerrerneanaaaaaa 31
803_3290 .................................. 25’ 27’
63
803-333C ccrvvrrrrrerriiriiiaiiaaaan 9,99
803_3700 .................................. 41
804_0060 .................................. 31
804-007C --rvrrrrrmrmremreeeen 5,31,
107
804_0090 .................................. 51‘ 53
804-011C r-rerrrrrrmmrrmemerenenaen 23, 83,
85,103
804-012C --rererrrrmrrrrrrea 23, 25,
27,29
55,95
97
804_01 3C .................................. 23’ 25’
27,55
804-014C -rvvvremrmrmmrmnmmnnineanaannnn. 49,51,
53, 55,
75,77
804-015C ++-rvrrrmrrmrmrmmmarenaeen 25,27
804-016C -rvvrrrmrrrmmrmmmmnimennaennn. 15, 69,
71,73
87,101
107
804-017C «rovrrrmrrmmmrmneiieiieiaeaan, 61
804-019C ++rvvrrrmrrrnmrmnmrnnieenaannnn 69
804_0220 .................................. 23’ 75’
77
804-030C -rvvrrrrrrrrirrnieaniieiiiaaaann 83,85

Part Number Page
804_0360 ................................. 5’ 11’ 13’
15, 29,
31,41
804-039C -vrrrrrerrnnareriiiaaaiaaans 83,85
804_041 C .................................. 9’ 99
804_0460 .................................. 49, 51,
53,55
804_054C .................................. 49’ 51,
53,55
107
804-084C +rvvrrrmrrrnirrnmaiiiiiiiaainnn 43
804_093C .................................. 75‘ 77
804-110C +-rererrrrmmmrmmmmrenenen 75,77
804-217C «--rerermrrmrrnemereeeeen 41
804-221C wrvrrrrrrrrnrrnaaneranan 49
804-231C +evrrrrrerrnniieriiiaaaiiiiaaans 49, 51,
53,55
805-019C «--rvrrrmrrmrmrmmmarneeanen 107
805-022C -rvvrrrnrrrnieriiaaiieiaaann 41
805_0320 .................................. 89
805-063C «--rvrrerrmrrrrrirean 41
805-106C --rvermrrmrrremmmreneeen 69
805-121C +wrvvrrrrrrrnmrnnmannirenaannnn 41
805-307C ovrevrrerrnnarereriaaaeiiiaians 5,107
805_31 OC .................................. 107
805_334C .................................. 89
805-391C «-vrvrrrrrrrrrrerreee 5
805-400C --rerrrrrireee 41
805-405C -rvvrrrnrrrrierninaieiaaann 75, 77,
107
805-409C :rerrrrrrrnrriniiii 61
805-41 3C .................................. 107
806_21 8C .................................. 73
807_0250 .................................. 41
807_0560 .................................. 107
807_0680 .................................. 75‘ 77
807-175C «+ovrvvvrrmmmiieiiiiiiiin, 5
807_24OC .................................. 69
807_2420 .................................. 23
807_2800 .................................. 29
807-288C :rvrrrerrrnrriiiia 15, 87,
101
8O8-127C «+-rvrrrmrrmmmremarieeenen 75,77
808-129C «--rvrrrmrrmrrrmmmnarenenenn 75,77
808-366C «wrvvrrrrrrrrrrneaeeeaaaann 75,77
808_384C .................................. 23
808-389C «--rvrrrrrrirrenre 51,53,
55
808_3900 .................................. 23
808-394C --rrerrrrrrrrrr 49
810-223C «--rerrrrr 17
810-590C «+-rvrrrrrrnrrrrrareea 17
810-B17C +vvvvvrrmrmrnmmmnmminininaannnn 21,23,
27



Part Number Page
81 0_6180 ................................. 21’23’
25
810-B19C +vvvvrrmrrrnimrneriiieinneann 19,27
81 0_6200 ................................. 19‘ 25
811-203C +v-rrererrrrrrene 17
811-439QC +--rvrrrrrrrrrne 25,27
812-115C ++rvrvrrmrrrrimrnnmrnniannannnnns 41
814-350C wrvrrrnrrrniernanaaaann 61
81 4_351 C ................................. 63
81 6_2980 ................................. 65‘ 67
81G-4BTC «--rrvrrrrrrrrrere 29
81G-483C «--rvrrrrrrrre 15, 65,
101
816-49TC «--rvrrrrrmrrrere 5
816-493C «+rvvrrrrrrnirrnnraanan 17
816-527C «vrvrerrnrrrnimrnninniannaaann 49, 51,
53,57
59
816-537C «wrvrvrrrrrrrirrnnrnnaannaaaaans 65, 67
816-589C +rvrrrrrrrrniernrinaaiaaaan 23
81 6_594C ................................. 75’ 77
816-5QBC v rrerrrrrrr e 75,77
816-B00C - rvrrrrrer e 43
817-028C «--rvrevrrrmrrnmrmenaiei 23,75,
77
817-033C eerrerrenrenriunraniaiiiaiianses 69
817-195C +rvvrrmrrrrimrnmrnniannaannnns 107
817-560C -rvrrrrrrrniernnanaaiaaann 15,101
81 7_5620 ................................. 29
81 7_581 C ................................. 65‘ 67
81T7-B18C «--rvrrrrermermmrmenieianns 29
817-B30C «--rvrrrrrrnrrnrene 57
817-B31C +vrvvvrrmmrrnimrniminnieinninnn 69
81 7_743C ................................. 57
BAT-TAAC - vvreeermrrmrmeeieiens 57
817-TE0C +eerrerrerenrinnraniaireaiianses 57
817-TB1C ++rvvrrrmrrnimrnmrnnaennannnn 57
817-TT1C cweverrmrmrnimenmrnnienneannnn 61
81 7_784C ................................. 17
81 7_7900 ................................. 61
817-887C «+vrvrrrrermernmrneninans 59
817-888C «--rvrrrrrrnrrirenai 59
817-995C +vvrvrrnrrrnimrniniiiiaineiian 59
81 7_996C ................................. 59
818-54BC «v-rrvrerrrrrrene 79
821-011C sevrrerrensenrinnranreireaiianses 81
821-011CGL +rrvrrrrrrrrrmrrnrmrnanrnnnns 81
821-011CQT «wvvvvrrrmmrrrmmmeennnnns 81
821 _01 1 CTU ............................. 81
821 _054C ................................. 81
821-054CGL -wvvrrvrrrrrrrrrnenaen 81
821-054C QT -vvvvrererrrnrermamenians 81
821-054CTU rvvrerrrermmmmrnimmnnnnnnns 81

Part Number Page
821 _0580 .................................. 81
821-058CGL wvvervvrremrermmrennanns 81
821-058C QT «wvvrrrrrrrrrermnmemmninies 81
821-058CTU «-orvrvermmrmmmmmemaenaenn 81
821-066C -rvvorrvrrrrrrmnmernirrnaaannn 81
821 _066CGL .............................. 81
821-066CQT «wwerrrrrrrrrermsmmreninnes 81
821-066CTU «--rvrmermmrmmmmemernenn 81
821-067C wrvvvrrrrrrrmrnnmmnnanenaannnn 81
821-0687CGL «rrvrrmrrrrmrmrnimrnaannnes 81
821 _067CQT ............................. 81
821-067CTU revererrremmermmmmmnanis 81
821-070C «+-rerrmrrmrrrerereeeen 81
821-070CGL «--rvrvrrrmrrmmrnmemnaeaenn 81
821-070CQT ++-orerrerrmmimrameeeennnns 81
821 _07OCTU .............................. 81
821-080C --rvrrrrrrrrrrerrea 81
821-080CGL ---r-rvrrrmrrmrrnemaraenns 81
821-080C QT -reerrrrrmmmrmrerermmninn 81
821-080CTU rrvrermrrrrmrmrnimrnnmnnnnes 81
822_0060 .................................. 75’ 77
822_1 1 1C .................................. 61
822-1BTC «r-rerrrrrrrrrr e 75,77
823287 C «vvrerrrrrrnrnn e 9,99
826-511C +vrvvrrrmrernmrmnmmmninennannnn 51
826_51 ZC .................................. 53
826-535C «r-rererrreeaare 49,51,
53
826_544C .................................. 49
826_61 ZC .................................. 53
826-B16C <+ rvrrrrrrrrrer e 55
826-B18C «--rvrrrrrnrrrrnareea 51
826-B20C -rvvrrrnrrrniereainaaaann 49
826_6320 .................................. 55
826-T28C +--rererrrrmrrreniriiein 49
827-075C +-erreersereraransanntaniaininieas 41
829-120C +rvrrrrrrrrnrrnnaannaenaaeann 57,59
829-121C +vrvrrrrmrrrnrrnnaannieenaannne 51
829_1 27C .................................. 49
829_1 280 .................................. 53‘ 55
830-009C «--rerrrrrere e 59
830-393C «--rvrrrrireree 57,59
831-031C vrvvrrrrrrrnimrmmennineanannnn 57,59
831 _034C .................................. 53‘ 55
831-035C r-rerrrrrrrrraeere 57,59
831-038C --rvrrrrrrrrrrerereeen 51
831-053C +wrvvvrrrrrrrmrnnarnnirenaaennns 49
831-054C -rvvvrrmrrrnimrnnmrnninenaannnn 49
833_01 QC .................................. 31
833_2690 .................................. 91
833-271C «revrerrrrrrirnee 91

Part Number Page
833_2750 .................................. 91
833_3360 .................................. 31‘ 33
833-341C «rvrrerrrrierre 29, 33,
41
833-342C cvrrererrriee 31
833-350C -errecreereraranianiianiaini. 31,33
833-351C vrvrrrrrrernirrneaneeaaaan 31,33
833-3520C -cvrrrrrerrriieriiiaaaiiiiaains 31,33
833_384C .................................. 1 1’ 15
833_4050 .................................. 49
833-414C -rrerrrrre 49,53
833-419QC --orvrrrrriree e 53
833-444C -vverrrrrniia 91
833_4450 .................................. 13, 15,
101
833-457C cwrverrnrernereaaa 31
833_4650 .................................. 3g’ 55
833_4850 .................................. 35
833-48BC --rerrrrr e 39
833-48TC «-rvrrrrrrirrrr 37
833-488C crvirrrnrerniiriiaiiiiaiane 33
833_556C .................................. 49‘ 53
838-303C rvrererrrieere 79
838-306C --rvcrrrrereerree 79
838-307C wrvvrrrrrrrrrrneaneraaaana 79
838-308C wrvvrrrrrerriernaanaaaaana 79
838_31 OC .................................. 79
838_3280 .................................. 79
838-444C - rerrrre 79
838-811C «--rvrrrrrrmrrrrnareenenn 79
838-812C vvvverrnrrrniiriieiiiiiiiaaainn 79
838_8 1 4C .................................. 79
838-815C r-rerrrrrrnrrraenrea 79
838-820C -erreersereraraniiniianiainiie 79
838-038C «vrvvrrrrrrrrrraanneiaaaann 79
8309-002C +rvvrrrrrrrrirrnaeanneeaaaana 13
839_0490 .................................. 53’ 55
839_ 1 450 .................................. 13
830-14QC «+-rvrrrmrrmrrrenarenn 13
8309-287C «--rvrrrrrurrranee 33
8309-288C crvvrrrrrrrniiiiiaiiiiniiaaann 33
839_3090 .................................. 43
830-310C --rerrrrrrrrrrerre 43
830-311C +eerreereereraranrannianiaininie 43
839-320C wrvrrrrrrernarrnaaneaaaaaa 11,15
830-323C -eerrrrrerrrniieriiiaaaiiiiaaans 43,45
839_374C .................................. 43’ 45
839_3750 .................................. 43
830-376C «--rvrrrrrirrrareee 43
830-377C -vrvrrrrrrnrrneneea 43
8309-383C crvvrrrrrerniiriiiaiiiniieaiaan 51

839_3850 .................................. 11



Part Number Page
839_41 1 C ................................. 11
839_41 6C ................................. 11
830-417C «-rrvrrrrrnrrrene 13
830-418C --rrvrrrrrnrrnrena 13
839-067C wvvrvrrrrrrrimrnrirnieinieianns 11
839_9680 ................................. 11
830-OBQC «--rvrrrrrnrrnreeneaa 11
830-970C --rvrrrrrrmrrmrrmenaraens 11
839-O71C wrvrvrrrrrrrimrnmrnniannaaannns 11
830-O73C vrvverrrrrrrirrnarniannaaanns 47
839_974C ................................. 47
840_073C ................................. g, 99
840-142C «+-rvrrrrermmrmmrmenaeeie 51
840-262C «--rrvrrrerr e 5
840-272C -rvvrrnrrrnieiieriea 9,99
840_2880 ................................. 107
841-148C «--orvrerrrrmmrmmrmenieiens 25,27
841-149C «--rvrrrrrrmmrmmreenieens 17
841-160C +rvrrrrrrrrrmrnmrnnaaenaaannns 17,25,
27
841-252C +-vrerererrree 27
841-253C +-vrrvrrrrrrr e 27
841-254C -vvrvrrnrrrnieinieiiaiaaan 25
841 _2550 ................................. 25
841-2560C «--rerrrrrerrene 17
841-257C +eerrerrensenninnraniaiiiaiianses 17
841-258C +rvrrrrurrrnirrnranaannaaaans 17
841-259C +rvrerrnrrrniernnaneeaaan 17
841 _2600 ................................. 25’ 27
841 _261 C ................................. 25‘ 27
848-030C «--rvrrrrrrrrrreree 79
848-031C «--vrvrrrrrrmrrmmrmerieaein 79
848-252C vrvierrrerninriniieaaan 79
848_267C ................................. 79
BA8-2B8C «--rerrrrrerree 79
B48-2TTC +eerrerrensenrtunranioiriisanses 79
848-278C «+rvvrrrrrrnirrnnrnaannaaaans 79
848-279C «+rvrerrnrrrnirrnaniniannaaaan 79
848_2800 ................................. 79
848_281 C ................................. 79
BA8-282C +--rerrrerrre 79
BA8-283C +--rvrrrrrr e 79
848-284C -vvrrrirrrniereiiaeae 79
848_2850 ................................. 79
BA8-4OBC +--rerrrrr e 15,101
87040 cevereerernrrar 61
87412 «cvvvrnerrr e 61
890-058C -:-vrrvvrerrrnrereriaaariniiains 71,73
890_0790 ................................. 29
890_0990 ................................. 29
890-106C «--rvrrrrrrmrrmmrmerreaenn 49, 51

Part Number

9007200-3116

Part Number Page
DWG25821 ................................ 75
DWG25823 «+vvreerreerrmmmemenmmnienen 29
DWG25831 +rvvvvermrrmmememieniennnn 71
DWG25832 +--vvveemrrmmenimieniennen. 65
DWG25834 «-vvvvvernrernnmnnianniainnnns 13
DWG25836 ................................ 19
DWG25837 +-vvvveemrrmmrmmmmenienen 21
DWG2584(Q - wvernrrrermnmmmmnneaeens 33
DWG2584 «--rvvrernrernmmnnsmmnnnnnns 51
DWG25843 «-vvvvvvrrmnemermnanamnnnaeannn 49
DWG25853 ................................ 35
DWG25854 «+wvvevremremmmemenmeniennn 39
DWG25855 - --vvvemrrmemamieniennnnn 37
DWG25856 - rvvemrrmmremrmmemaennen 69
DWG25949 «---vvvverniernmminiainiaiinnns 9,99
DWG26586 ................................ 95
DWG26615 ---veveeerrmmemmmmrniennn 107
DWG27807 --cvvvvremmmmrmmnmammnnaaeens 93
DWGS30195 «-vrrvrrrmrermmmnnimmnaannnnns 89
DWG30265 «--vveeerrmnemmmnnanamennanannn 67
DWG30266 ................................ 77
DWG30383 vrvvrevreerrmmmemmemmniennnn 73
DWG33569 ---rvvemrrmmememieniennn 91
DWG3357] -vcvvreremrrmmmmmamaenienen 101
DWGS33572 - vvvveernremnmmnnianniaiinnns 87
DWG33574 ................................ 83
DWG33575 +rvvveremrrmmemmmmeienen 85
DWG33578 --rvvvvvrmrrmmmmemmrniennn 103



This Page Intentionally Left Blahk



Great Plains Manufacturing, Inc.
Corporate Office: PO. Box 5060
Salina, Kansas 67402-5060 USA

www.landpride.com




	Untitled



